
CLASS A 
WATER AND/OR WASTEWATER UTILITIES 

FINANCIAL, RATE AND ENGINEERING 
MINIMUM FILING REQUIREMENTS 

OF 

FLORIDA PUBLIC UTILITIES COMPANY 
FERNANDINA BEACH WATER DIVISION 

DOCKET NO. 990535-WU 

VOLUME 2 
(Additional Engineering Information) 

FOR THE PROJECTED TEST YEAR ENDING DECEMBER 31,2000 
THE INTERMEDIATE YEAR ENDING DECEMBER 31,1999 

AND THE HISTORICAL BASE YEAR ENDED DECEMBER 31,1998 



FLORIDA PUBLIC UTILITIES COMPANY 

DOCKET NO. 

APPLICATION TO INCREASE RATES AND CHARGES 

IN 

NASSAU COUNTY, FLORIDA 

- 

/ 

ADDITIONAL ENGINEERING INFORMATION 

2 5-3 0.440 



ADDITIONAL ENGINEERING INFORMATION 

INDEX 

Description Section Page #s 

Detailed Map 1 Exhibit #1,2, 

List of Chemicals Used for Water Treatment 2 1 - 2 0  
[...]
*System Name: Florida  Public  U t i l i t i e s  Company PWS Idenlificauon Not 2450364 
*Svrtem Owner 

- 

Nunc: iclcphone NO: 9041261-3663 Flor ida  Publ ic  Utilit$.gie-Companv. ._ 
Address: P.O. Box 418. 911 South 8th  S t r e e t  
City: Fernandina Beach SlJlC: A code. 32035 
S ~ I M  Type: P Camxmitl; 0 mumdcni n o a d t r ;  0 non~omnnity; 0 consecutive 
No. of Service Conntctim at Lnd 01 Reporling Month: 6070: *Toid Pophi ion Served a i  End of Reporting Month: 11,900 

Waier Treatment Plant Inlotmation 
Tiraiment Plant 

N m :  Number 1 Water Works Telephone No: 904/277-1971 
Addresx North 11th S t r e e t  6 A t l a n t i c  Avenue 
Cite $tale: Zip Code: 32034 Fcrnandina Beach 

*t'ernitted Maxi" Oay Capacity 01 Plant: 5.7 gpd: -Plant Category and Class per Rule 62.699.310l31 F.A.C.: C 
*Plant Operators: See Page 3. 

I I .  : See Page 2. 

111. S U M M A R Y  OF USE, A T  WATER TREATMENT PLANT, OF POLYMEK CONTAiNlNG ACRYLAMIDE, POLYMER CONTAINING 
EPICHLOROHYDRIN, AND/OR IRON ANG MANGANESE SEOUESTRMT:  Sa: Page 4. 

IV. S T A T E M E N T  BY L E A W H I E F  WATER T R E A T M E N T  P L A N T . O P i R k T O R  

1 Ihr undersipncd krdldjef operator of the water treatment plant Csied in Part I of lhir form certify that, 10 the best of my knowfedqe and 
belief, Ihe information provided in this report is true and accurate. 

A b .  I crrt i fy that lhe following additional operations records applicable to this plant were prepared each day a certified operator s i i l f e d  O i  

riritcd lhr plant d u f i i  Ik rcponiw~ m t h  L d i u t e d  on his repocc and lhal lheu tecocdr wil l be nuiniahed available for review at  the plant 
site lor ~t less than five yearc 

S U M M A R Y  OF DAILY WATER TREATMENT DATA FOR THE MONTHlYEAR OF March 1998 

rrcotdr of mounts 01 chemicals used and Meal feed rates 
process perlor- records for coagulaliodllocculation le.9.. source water temperature, pH. turbidity, cdor, and alkalirdty and process 
cffluent pH a d  dkJinity in addition IO chemical feed raiesl. 
process performrnce records for redmentation Ie,g, process elfluent turbidity and $udge volume produce& 
process performance records lor filtration (e.g.. process rlliuent turbidity and colot, numbet 01 fillers in service, t i i irr i ion rates.-unit Titer 
run volumes, head losses, length of Iller runs, frequency of backwash amount of backwash water used, duration of backwash. and 
backwash ntesl: 
process performance records for l imemda ash softening k g ,  source water and process elfluent hardness in addition to records lor 
coagulation!llocr~rlction. sedirnentation. and filtiatianl: . 
process performance records lor ion erchange softening (e.9.. k e d  and bypass llows. blend rate. and salt and btine 'used); 
process performance [ecords for reverse osmosis k g ,  feed, product. and brine flows; feed pressure. temperature. ph. conduciiriiy. and 
turbidity; product pH and conductivity: and brine pH and conduciiviiy); and 
process performance records loc electrodialysis le.g, polarity. feed temperature and total dissolved solids. product conductivily ana toial 
dissolved solids. dilute llovr we. brine makeup. pressures. and voltslalfipsl. 

Char l e s  H. Shelton 2 2 5 1  
Signature and Date  Name dad C e r i i i i c a i e  IJumber lplezre iype or print1 

Page  i 

STATE,OF FLORIOA 
0 E P A R T hl E N T 0 F E I4 V 1 R 0 I4 M EN T A I_ P R 0 T EC T I 0 N 

t r O R T i l E k S T  i l l S i 2 l C T  
7825 EAYMEANWE Y;;,Y+ SUITE e . 2 ~ 0  
l A C K S O N \ J I L L ~ .  F L O R l D i i  2256.7577 

66 



N*--l..5-..llL". OC. ,-.- ' 2  .,,,.,, 013, 
Idotrthiy O p e r a t i o n  R e p o n  f o r  Public W a t e r  Systems t l lat  Use Ground W a t e r  

System P\VS Idfnlilicaiion t lumber:  2 4 5 0 3 6 4  
l r e a l r w n l  F l a i i  fJarie. : < u j ; ) b ~ I  1 Water Works ' 

and f o r  Consecut ive  Publ ic  W a t c r  Systems t h a t  T r e a t  T h e i r  W a t c r  

11. S U M M A R Y  OF D A I L Y  W A T E R  T R E A T M E N T  D A T A  FOR THE MONTHlYEAR OF March 1998 . Type 0 1  R e s i d u a l  Oisinleclanl tdainlained in Oislribulion System Served by Plant: B f l e e  chlorinc: 0 combined clilorine khloraminel: 
o chlorine dioxide 

Pape 2 



) 
-"-*-Qnr. D L C f - 6 I . b b b  IIo(JI  Department of ' 3  - i Environmental Protection 

M o n t h l y  Operation Repor t  f o r  P u h l i c  Water  Systems tha t  Use G r o u n d  Water  
a n d  f o r  Consecut ive  Publ ic  W a t e r  Systems t h a t  T r e a t  Their  W a t e r  

INSTRUClIONS: See Page  5. 

I .  GENERAL WATER S Y S T E M  AND WATER TREATMENT PLANT INFORMATlON 

Water Svstem Information . - 
* S y s t e m  Name: Florida  Public  U t i l i t i e s  Company PWS Identification No; 2450364 
. S y S l * n  ormy 

N u n :  F l o r i d a  P u b l i c  Utiliti,g<-ComDany Telephone Ha.: 9 0 4 I m  - 3663 
Address: P.O. Box 418. 911 South 8 t h  S t r e e t  
City: Fernandina Beach Stare: Zip Code: 

*sptm Type a d t r ;  0 mn-trarirnc non~omnnity; 0 a o n d t r ;  0 CMIccutire 
*No. of Suvh Ccnncclions at End of R e p o r t i  Monk 6070 : *Total Populatimn Served a t  End of Reporting Month: 2 9 0 0  

Water Treatment Pirnt Information 
Treatment Plant 
N w :  Number 2 Water Works Telephone No.: f 277-1972 
Addfcsr 2203 Ryan Road 
CiIF Fernandina Beach pate: Zip Code: 3 3 4  

*Permitled M & w m  Oay Capacity of Plant: 4.5 gpd: *Plant Category and Class per Rule 62.699.310(31. F.A.C.: C 
*Plant Operators: See Page 3. 

II. S U M M A R Y  OF DAILY WATER TREATMENT D A T A  FOR THE MDNTHIYEAR OF March 1998 : See Page 2. 

111. S U M M A R Y  OF USE, AT WATER TREATMENT PLANT, OF POLYMEK CONTAiNlNG ACRYLAMIUE, POLYMER COWTAINING 
EPICHLORLiHYDRIN. AND/OR IRUIJ A N D  MArJGAfUESi  SEQUESTRA:JT: Se: Page 4. 

IV. S T A T E M E N T  BY LEAO/CHIEF WATER T R E A T M E N T  PLANT OPERATOR 

1 thr tmdersigned kadlchief operator of the water treatment plant listed in Part I of thb form certify t h a t  to the best of  my knowlcdge and 
belief. the i n f o m i i o n  provided in this report is true an6 accuraie. 

AI% I cenify t)Ut the foUowhg addilional operations records applicable to  this plant were prepared each day a certified operator staffed or 
visited ch plant durii the reporting manih indicated on this report and that there records will be maintained available for review at h e  plant 
die for not less than five yea: 

records of amounts of chenkr ls  used and d\erriul feed fa lec 
process performance fceocds for coaguladanlflwuiation (e& swa water temperature. pH. turbidity. color. and alkalinity and proass 
r!fluent pH and alkalinity in addition to chemical feed ralcsl: 
ptaccss pcrfocrmncc records foc Icdiuncntation (+g, process effluent turbidity a d  f M g c  volume producedl; 
process p u f o r m ~ c c  records for filtration [c.g, process effluent turbidity and color, number of l i l t u s  in service. filtration raies.mil  filter 
run VOIVDCS, head losses, length of filter runs, fnquency of tackwash. amount of backwash water used, duration of backwash. and 
backwash rater): 
process performance records for limemda ash softening Ic.g, source water and process eflluent hardness in addition I o  records for 
coagulrtinnlflocrulrtion. sedimentation. and filtrationl: 
process performance records for ion exchange softening 1e.g.. feed and bypass flows. blend rate, and salt and brine usedl: 
process perlormance records for reverse osmosis k g ,  feed, product. and brine flows: feed pressure. lemperature. pH.' conducliriry, and 
turbidity; product pH and conductiviry; and brine pH and conductivityl: and 
process performance records for electrodialysis [e.g, polarity. k e d  temperature and to ra l  dissolved solids. product conductivity ana total 
dissolved solids. dilute flow rate. brine makeup, pressures. and voltslamprl. 

Charles H. Shelton 2 2 5 7  . 
Signature and Dare Name aad C e r i i i i c a i e  Number Iplezse type or print1 

P a g e  1 

STATE,OF FLORIDA 
0 E P  A R TEA E N  T 0 F Eli V I RO I4 M E 1'1 T A I. P R OT ECTlO N 

110 R l  I I  EAST 01 STRICT 

JACKSONVILLE. FLORIDA 32256-7577 
7825 CkYMEADO'JIS Y;AY, SlJlTE E.2CO 

68 





) 
U---6-tmU. otr f- b i . ~ ~ b . ~ i o t a i  Department  Of - I' 3 . Environmental Protection 

M o n t h l y  Operation Report for Public Water Systems that'  Use G r o u n d  Water 
ar id f o r  Consecut ive  P u b l i c  Water Systems t h a t  Treat Their Water 

INSTRUCTIONS: S e e  P a g e  5. 

I. GENERAL WATER SYSTElvl AND WATER TREATMENT PLANT INFORMATION 

Water System Information - 
*Syslem Name: Florida Public U t i l i t i e s  Companv PWS Identification No.: 2450364 
oSvstem Owner 

Waier 7rertmnt Plant Inlormalion 
Tteatmnt Plant 
Name: Number 1 Water Works Telephone No.: 904 127  7-197 1 
Aaesc North 11th S t r e e t  6 At lant i c  Avenue 
City: Pernandina Beach state: & Zip Code: 32034 

*Permilied Maxi" Day Capacity of Plant: 5.7 gpd; *Plant Category and Class per Rule 62.699.310(31, F.A.C.: c 
' * P h t  Operators: See Page 3. 

II. S U M M A R Y  OF OAiLY WATER T R E A T M E N T  D A T A  FOR THE MONTHREAR OF April 1998 : See Page 2. 

111. SUMMARY OF USE, AT WATER T R E A T M E N T  PLANT, OF PULYMEK CONTAiNlf*JG ACRYLAMID i ,  POLYMER CONTAINING 
EPICHLORGHYDRIEI, ANOlOR IfiON AN0 MAIJGAI.jESi SEOUESTAANT: S ~ P  Page 4.  

I\'. S T A T E M E N T  BY LEAOICHIEF WATER T R E A T M E N T  PLANT OPERATOR 

1 the undersigned leadfchiel operator 01 the water i r eammi  piant litred in Par1 I of this form certify that. to the best of my knowledge and 
belief. the information provided in this report is true and accurate. 

.Clso. I certify that the following additional operalions records applicrble to this plant were pceparcd each day a certified operaior st i f fed O i  

visited lhe plant dufh the reporting month indicated MI rhir report and that t heu  recotds will be maintained rvdilrble for review at l e  plant 
site for M( less ~ U I  five yrrrr 

0 

0 

0 

0 

0 . 
0 

tccotds of amounts ol chemicals used and chemical l e d   rate^: 
proccsr pdrformdnce records for caagulatiodflocculation kg. w r c e  water tcmperalure. pH. turbidity. cdor, dnd alkalinity and process 
r f f l w n t  pH mi alkalinity in addition to charical feed raterl. 

'process performance records lac scd i i n ta t i on  (e.9, process effluent turbidity and $udge volumc produce& 
process performance records for filtration fe.9.. process eflluent turbidity and color, number of fdters in service. filtration rates,-unit filter 
run volumr. head losses. length of filter runs, frequency of backwash amunr of backwash water used. duration of backwash. and 
backwash ratest; 
process performance records for lime.soda ash soltcning 1e.g. source water and process effluent hardness in addition to records lor 
coagulatinn!llocrul~tion. sedimentatioh and filtration); 
process performance records foc ion exchange solrening (e.9.. k e d  and bypass flaws, blend raie. and salt and brind used): 
process performance records for reverse osmosis 1e.g.. feed, product. and brine llows; feed pressure, lempetature. bH. canduciivity. and 
lurbidity; product pt l  5nd conductiviiy; and brine pH and conductiviiyl; and 
process performance records lor electrodialysis (e.9, polarity. feed temperature and total dissolved solids, produci conductivity ana lata1 
dissolved solids. dilute flow rate, brine makeup, pressures. and volts/alnpsl. 

. 

Charles H. Shelton 2 2 5 7  . 
Signature and D a l e  Name and C e r t i i i c a i e  lumber l p l e i s e  type a( print1 

STATE O F  FLORlnA 
D [PA R T E.11: N T 0 r C 1,: V I  I? 0 id Pd C N  T A I_ P R 0 T CCTi 0 N 

1.I 0 C 1 i I E A S T  9 I S i  R I C T 
7825 B,4YMLAT)O't!S XLY, SlJlTE E.2CO 
J A C K S O N \ ~ I L L E .  F L O R i M  32256 7577  

70 



Moctthly O p e r a t i o n  Report  f o r  P u b l i c  Water  Systems tha t  U s e  Ground Water  

Srslrm PWS Idef i i i l icar ion !lumber: 2 4 5 0 3 6 4  
i r ea in rn i  rlarli l J a w  Number  1 Wzter  Works 

11. 

---~.rs-.l.sm. OS. '-e ',..I,., $ 0 0 ,  

and for  Consecut ive  P u b l i c  W a l c r  Systems t h a t  T r e a t  Their Water  

- ~ -  _______ 
- 

SUhlfdARY OF D A I L Y  V i A T E f i  TREATI4ENT D A T A  F O R  TliE h l O N T I i I Y E A R  O F  

e T y p e  0 1  n c r i d u a l  Dirlnleclanl I,'talnlamcd In Ui:liiburion System Served b y  Plant: Io l r e e  chlorinc: 0 conibirled cl i lor i i ie Ichloiar i i i i~el ;  

A p r i l  1998 

o c h l o r i n e  dioxide 

71 



Department of 

M o n t h l y  0pera. t ion Repor t  f o r  Public W a t e r  S y s t e m s  t h a t  Use Ground W a t e r  
a n d  f o r  Consecu t ive  Puhl ic  W a t e r  S y s t e m  t h a t  T r e a t  Their Water  

INSTRUCTIONS:  See Page 5 

I. GENERAL WATER SYSTEM A N 0  WATER TREATMENT PLANT INFORMATION 
Water System Inlotmation. - 
*SySlem Name: Florida publ ic  U t i l i t i e s  &moan” PWS Identification No.: 2450364  
*j5VSlcm o w n u  

N a m e  F lor ida  Public U t i l 1 t i . s  Company, Telephont No.: 904/261-3663 
Adkerr: P.O. Box 418. 911 South 8 t h  S t r e e t  
City: Fernandina Beach State: Zip Code: 3 2 0 3 5  

System Typc 0 d t r  o nan.umsitnt ~Commurity; 0 aonconmnity; a consecutive 
*No. of S e t h  Connections at End of AeporlinQ Month: 6123; *Total Population Sued at End of Reporting Month: 

Water Treatment Plant Inlormation 
Ttertmeni Plant 

11.900 

Name: Number 2 Water Works Telephone No.: 9041 277-1972 

city: Fernandin8 Beach state: 2 Zip Code: 32034  
Address: m a n  Road 

Permitied Maxi” Oay Capacity of Plant: 4.5 gpd: *Plant Category and Class per Rule 62~699.31Of31. F.A.C.: C 
*Plant Operators: See Page 3. 

S U M M A R Y  OF OAILY WATER TREATMENT D A T A  FOR THE MONTHIYEAR OF ( I .  Apri l  1998 : See Page 2. 

111 .  S U M M A R Y  OF USE, A T  WATER TREATMENT PLANT, OF POLYMEK CONTAiNII4G A C R Y L A I m E ,  POLYMER CObJTAININC 
EPICHLOROHYDRIN, AND/OR JFiLjlJ A N 0  MAIJGAIU’ESE SEOUESTRANT: Sir Page 4. 

IV. S T A T E M E N T  B Y  LEAOKHIEF WATER TREATMENT PLANT OPERATOR 

1 the undrcsipncd krdlchief operator of the water treatment plant listed in Part I of this form certify that. to the best 01 my knowledge and 
belief, Ihe information provided in this report is irue and accuraie. 

A h ,  I ccrtily that the lollowing additional operations records appkable to this plani were prepared each day a ceriilied operator stalled or 
visited h e  plant during the reporting month indicated on this report and that these records will be maintained available for review at the plant 
rite for opt krs than fm years: 

) 
M r - a h m r .  Of? 6- b > , b b b  SI0131  

. 

records of JIWUntS of chemicals used and Meal feed rates; 
process perfornunce recards lor coagdationlflacwlation 1e.p.. source water temperature. pH, turbidity. color, and alkalinity and process 
effluent pH and alkalinity in addition i o  churical feed rat& 
ptocess perlornunce records lor sedimentation ltg., process effluent turbidity and rludge volume producedl: 
process performance records for filtration le.g, process eflluent turbidity and color, number of filters in service. filtration rates,-unit lilter 
run volums. head losses, length of filter runs, Irequency of backwash. m u n t  of backwash water used. duration of backwash, and 
backwash raiesl; 
process performance records for lime.soda ash solteninq Ie.g. source water and process ellluent hardness in addition to records for 
coagulation!flocridItioh sedimentation. and filuationl; 
process perlotmnce records lor ion exchange soltening 1e.g.. k e d  and bypass flows. blend rate. and salt and brine‘ usedl: 
process performance records f o r  reverse osmosis (e.g, feed, product. and brine llows; feed pressure. temperzture. PH, conduciivity. and 
turbidity; product pH and conductivity; and brine pH and conductivityl; and 
process performance records loc electrodialysis fe.9.. polarity, leed temperature and total dissolved solids. product conductivity and total 
dissolved sdids. dilute Ilovt rate. brine makeup. pressures. and voltslampal. 

Y 

Charles H. Shelton 2257. 
Signature and O a i e  Name aad C e r t i i i c a i e  Idumber lplerre i ype  or print1 

STATE , O F  FLORlClA 
0 [ P A R  T M  EN T 0 F E I<  V I  E0 I4 M E N  T A 1- P R 0 TCCT IO N 

I i O R T H E A S T  O l S i R l C T  
7825 C,4YMfADOi’/S ?:A\’, SlJlTE E.2CO 
JACK 5 0 N VI L L E, F L 0 R I D A 32 2 56.7 5 7 7 

72  



N * - r r * m 6 . n . i i i u .  O f ?  IC- 6 1 . 6 5 5  ¶ 1 0 1 > 1  
Mot t th ly  Operation Report f o r  Public W a t e r  Systems t l l a i  Use Ground Water  

a n d  f o r  C o n s e c u t i v e  Public W a t e r  Sysrems that  Treat Their Watcr 
System P\:'S Identification tiumber: 2 4 5 0 3 6 4  
I r e a m " ?  Plan1 t : a w  Number 2 W J L ~ K  \docks 

11. SUr,lIvlARY OF D A l l l '  W A T E R  TREATfvlENT D A T A  F O R  TllE h l O N T I ~ I Y E A R  O F  A p r i l  1998  

i y p r  0 1  Residual Disirileclant I*lainlained in Urrtiibulion Syrlem Served b y  Planl: t~ l r e e  chlorinc: 0 combined cl i lar ine Ichloiaminel: 
o chlorine dioxide 

0 .y  of 4 4 0 ~ s .  Ouanrlcy 01 Finished 

Month Operation (pellonrl 
the Plan1 in Water Pioduccd by Plant 

' I  

1.1) I I '  I I 
2.5 1 6 0.4 

73 



PL 



"--l.r..a.wu. Ot, Io.- ' l . ' , , . , ,  0431 
1Aotl thly Operation fieporl f o r  Public W a t e r  S y s t e m s  itla[ Use Ground Water  

snd f o r  Consecutivc Publ ic  W a l c r  S y s t e m s  that Treat Their Watcr 
__ System PV/S Ident i f icat ion Ilumtrer: 2 4 5 0 3 6 4  

ireatnri.ni I ' I A ~ ~ I  IJaiiw N I J I ~ ~ I C ~  1 W,irrr X'orks 

11. SUMMARY OF D A l l Y  WATER TREATMENT D A T A  FOR TllE hlONTHIYEAR OF May 1998  

____ 

Type 0 1  Resfdual Uimlectanl htainlained in Okliibutton System Served C y  Planl: I i e e  clllorlnc; 0 conilriricd chlorine Icliloiaminel. 

0 . y  of 
the 

Month 

o chlorlne dioxide 

Hours Ourncity of Finished 
Plant in Water Produced by Plan 

Operation (pallonrl 

- 1  I 

1 

2 
3 

24 1.749,OOO 
24 1,762,300 
24 2.58&SOO 
24 2,588,800 

5 24 
6 1 24 

' 2  1 24 I 2.502.000 

2,271,400 
2,316,100 

2.0 
2.2 
0 . 5  
0.5 
1.1 
1.0 

r-2,644..600-. 2.0 I I I I 

. -,,,1,200 I 1.4 I I I I 
2 . 0  I I I I 

! 2,379,700 I 1.6 I 1 ' 5  1 4.0 I 
<?9.700 I 1.4 I I I I 

I " ^  I I I I 
2.400 I I 3.03 

-1 
I I I I JU I L.U 

I I I I 
I 2.2 I I 

IO I 2.0 I I I 
10 I 2.5 I I 

, L,-1,","30 I 2.0 I I I 

7 - 1  I I 

P a c e  2 

7 5  



M o n t h l y  O p e r a t b n  Repor t  for  Publ ic  W a t e r  Systems t h a t  Use G r o u n d  W a t e r  
2 n d  f o r  Consecu t ive  Publ ic  Water Systenis t h a t  T r e a t  T h e i r  W a t e r  

INSTRUCTIONS. See Page 5. 

I .  GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATlOlJ 

Wale! Svscem Informalion . - 
*SySlem Ndme: F l o r i d a  publ ic  U t w a n v  
*Svstcm Owner 

PWS Identification No.: 2 4 5 0 3 6 4  

"e: Florida  Public UtiliL$eg-_Company .____._.._,_ Telephone 112.: 904/261-3663 
Address: P.O. Box 418. 911 South 8th  S t r e e t  
City: Fernandina Beach Slate: Z i  Code: 32035 

*System Type: P comwnity; 0 non.transient nonc&ty; 0 n o n d t y ;  0 consecutive 
*No. 01 Service Connections at End of Reporting Montk 6175: *Total Popdalkn Served at End of Reporting Month: 

Waicr Trcrtmcnt Plant Inlormation 

11,900 

Treairncni Plant 
Name: Number 2 Water Works Telephone No.: 904/277-1972 
Address: 2203 Ryan Road 
City: Fernandina Beach s ta te :  Zip Code: 32034 

*Permitted Maxi" Day Capacity 01 Plant: 4.5 gpd: *Plan1 Category and Class per Rule 62,699.310t31. F.A.C.: c 
-Plant Operators: See Page 3. 

11. S U M M A R Y  OF DAILY WATER TREATMENT D A T A  FOR THE MONTHlYEAR OF May 1998 : See Paae 2. 

Ill. SUMIvIARI' OF USE, A T  WATER TREATMENT PLANT, OF POLYMEK CONTXiNlMi ACRYLAfrllOE, POLYMER COI4TAINING 
EPICHLOROHYDRIN. ANO/UR IRUN A N D  MAlJGkHESE SERUESTRANT: Sa: Page 4. 

IV. S T A T E M E N T  B Y  LEAOlCHlEF WATER T R E A T M E N T  P L A N T  OPERATOR 

belief. the in lormi ion provided in this report i s  true and accurate. 
[...]
M o n t h l y  Opet-a.tion Repor t  f o r  Publ ic  W a t e r  Systems t h a t  Use G r o u n d  W a t e r  
a n d  f o r  Consecut ive  Publ ic  W a t e r  Systeriis t h a t  Treat  Thei r  Water  

INSTRUCTIONS: See Page 5. 

I .  GENERAL WATER SYSTEM A N D  WATER TREATMENT PLANT INFORMATION 

Watet Srsiem Inlotmation. - 
*System Nunc: ~ F l o r i d a  Publ ic  U t i l i t i e s  Company PWS Idenlification No.: 2450364 
.System o m  

N 4 : T r i d a  Publ ic  Uti l i ths  Company .___ Telephone Hs.: 9041263-3663 
Address: P.O. Box 418, 911 South 8 th  S t r e e t  
Citr. Fernandina Beach State: Zip Codc: 32035 

*Sysurn Tw a comnnitl; 0 noa-uuuient Mncomnnity; 0 nanamnunitl; 0 c#lrccutive 
*No.  al Service Contuxdons a1 End DI Reporling Month: 6205 : *Total Population Served at End of Reporting Month 11.900 

Water Treatment Plant Information 
Treatment Plant 
N u n :  Number 1 Wacer Works Telephone No.: 9041277-1971 
Address: North 11th Str eet  6 A t l a n t i c  Avenue 
city. Fernandlna Beach state: Zip Code: 32034 

*Perfitted Maxi"  Day Capacity of Plant: 5 .  7 gpd; *Plant Category and Class per Rule 62~699.310(31. F.X.C.: C 
*Plant Operators: See P a p  3. 

11. S U M M A R Y  OF DAILY WATER T R E A T M E N T  D A T A  FOR T H E  MONTHIYEAR OF June 1998 : See Page 2. 

111. S U M M A R Y  OF USE, A T  WATER T R E A T M E N T  PLANT, Of POLYMEK C O N T A I ~ J ~ ~ G  ACRYLAMIDE, POLYMER CONTAINING 
EPICHLORGHYORIN, AND/OR IRON A N D  M A N G A N E S E  SEQUESTIIANT: S e i  Page 4. 

IV. STATEMENT BY LEAO/CHIEF WATER T R E A T M E N T  P L A N T  OPERATOR 

f, Uu undusigned leadchief operator of the wit,% treatment plant listed in Part I of this form certify that. to the best of my knowledge and 
belief. the information provided in this report i s  true and accurate. 

klsa, I certily that the following additional operations records applicable to this plant were prepared each day a certified operator strf ied ai 
pfmt during the reporting month indicated on this report and that these records will be maintamed available for review at lhe plant visited 

rite for not kss than five years: 

0 

0 . 

r r o t d s  of m o u n t s  of chemicals used and chemical feed rater: 
ptocrtr performance records lor coagulrtion/llocculrtion [e.g., source w a t u  tunperature, pH. turbidity. color. and alkalinity and process 
effluent pH and alkalinity in addition IO chemical feed ratesl; 
process performance records for sedmntaiion le.9, process effluent turbidity and 9ludge volume producedl; 
process performance records for filtration 1e.g.. process effluent turbidity and coloc, number of filters in service. filtration rates.-unit filter 
run volumes. head losses. length of filter runs, frequency of tackwash, amount of backwash water used. duration of backwash. and 
backwash ratesl; 
process performance records for l i i . s o d a  ash softening (e.9, source water and process efllucnt hardness in addition to records for 
coapulatian!flocrillrtioh sedhentation. and filtiationl: 
process performance records for ion exchange softening (e.9.. feed and bypass flows, blend rare, and sal1 and btine'usedl: 
process petlormance rccotds lo( reverse osmosis kg. ,  Iced. product. and brine llows; Ired pressuie. wmpeiature. pk. conduciiviiy. and 
turbidity; product pH and conductivity; and brine pH and conductivityl; and 
process performance records lor electtodialysis 1e.g.. polarity. k e d  1empetature and total dissolved solids. producl conductivity ana ioial 
dissolved solids. dilute flow rate. brine makeup. pressures. and volislampsl. 

Charles H. S h e l t o n  2257  . 
Name aad C e r t t i i c a l e  Idumbel (ple2re type  01 pr in l l  Signawe and Dale  

S T A T E  , O f  FLORlDA 
D [ P A R T  EA 111 T OF E N V I  PO I4 PA Et I T A L  P R O T E C T I O N  

f i O R T t I E A 5 T  D l S i R l C T  

i AC K so II VI L I E, F LOR I n A 3 22 56.7 5 7 7 
7825 CAYMEADO?/C ?;i'$Y, SIJITE C.2CO 

78 



o chlorine t h r i d e  

i31y o( Houcr Ouanuty of Finishe43 

Month Operrlion lgallonrl 
the Plant in Water Produced by Plant 

System (mglL1' :. 

: ,Reported 
'Emergency 
of Abnormal 

Operitinp 
Candi!ionr 

1 1 1 

4 
~ 2.0 1 1 

2.1 I 6 I 0.5 I 
2.0 I 1 I 1 ----.-- 

I 

79 



Monthly Opera t ion  Report for  Pt i l i l ic  Water Systems t h a t  U s e  G r o u n d  W a t e r  ’- 

III’STIILICIIONS:  re P a g e  5 .  

I .  G E N E R A 1  W A T E R  SYSTEM AN0 W A T E R  T R E A T l r l E l J T  P L A N T  I N F O R M A T I O N  

Water Sysrem Information - 
*Syslem Name: Flor ida  Publ ic  Ut i l i t i e s  Company PWS Identilicaiion No.: 2450364 

Svrtem Owner 

“: ~ ~ . $ . s R - € m 2 m  ...--.-... -..- --- Telephone Ha.: 
Address: P . O .  Box 418,  911 South 8 t h  S t r e e t  
City: Fernandina Beach State: & Zip Code: 32035 

904/ 261-3663 

Systm Type  9 comnunity; 0 nontransieni nonuwmunity; 0 nonanmuity: 0 consecutive 
*No. 01 ServiCr Connections at End of Reporting h t h  6205 : *Toid Population Served a1 End 01 Reporting Month 

Water Treatment Plant Inlormation 
Trtalment Plant 

11 ,900  

Name: Number 2 Water Works Telephone No.: 9041 277-1972 
Address: 2203 Ryan Road 
Cily: Fernandina Beach slate: & Zip Code: 32034 

*Permitted Maximum Day Capacity 01 Plant: 4 .  5 gpd; *Plant Category and Class per Rule 62.699.31013l. F.A.C.: C 
*Plant Operators: See Page 3. 

I I .  S U M M A R Y  OF OAlLY WATER TREATMENT D A T A  FOR THE MONTHIYEAR OF June 1998 : See Page 2. 

1 1 1 .  S U M M A R Y  OF USE, A T  WATER TREATMENT PLANT, O F  PULYfdEk C O N T A i N I f G  ACRYLAMIOE, P O L Y M i R  COfJTAlNlf~IG 
EPICHLORGHYOAIN, ANOfUH I i iGll  ANG MANGklu’ESi SERUESTRANT: Si!:. Page 4.  

I\’. S T A T E M E N T  BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR 

I. the undersigned leadlchief operator 01 the water treatment plant listed in Part I of this lorm certify that. 10 the best of my knowledge and 
belie/. the idormation provided in this report is true and accurate. 

klso. 1 certi iy thai the lollowing additional operalions records applicable to this plant were prepared each day a certiiied operator st i l ied o i  
visited the plant during ihe reporting month indicated on this report and that these records wil l be maintained available lor review at the plan1 
dta for not less than five years: 

records of amounts of chemicals used and chemical feed rates: 
process performance records for colgulation/llocculation kg ,  SOUICL water temperature. pH, turbidity. color. and alkalinity and process 
cllluent p l l  and alkalinity in addition to chunical feed ratesl: 
process perlormance records lor sedimentation le.g, process elfluent turbidity and 9ludge volume produced); 
process performance records for filtration (e.9, process ellluent turbidity and color. number 01 l i l terr in service. filtration rates,-unit lilter 
run volumes, head losses. length of lilw runs, lrequency 01 backwash. amount 01 backwash water used, duration of backwash. and 
backwash rates]; 
process performance records lor lime.soda ash soltening 1e.g.. source water and process ellluent hardness in addition IO records lor 
coagulatinn!flocriJlation. sedirn-ntation. a d  1ili;atioril; 
process perlormance records lor ion exchange sohening 1e.g.. leed and bypass Ilows. blend rare, and salt and brin; used): 
process performance records lor feverse osmosis 1e.g.. leed. product. and brine Ilows; leed pressure. lemperalure, i H ,  conducrivity, and 
turbidity; product pH and conductivity; and brine p l i  and conduciivityl; and 
process performance records for electrodialysis (e.g.. polarity. feed temperature and total dissolved solids. producl conductivily and toral 
dissolved solids. dilute llavr rate. brine make.up. pressures. and voltslampsl. 

Charles 11. Shelton 2 2 5 7  , 

Signaiuie and Dale Name a d  C e r i i i i c a t e  Idumber lp iease iype o i  prinrl 



Lowest neridual 
D~r in lec ianl  

Entry to Dnsirlbuilon 
Syricm (mglC1' 

7 <  I I I 

Reported 
'Emergency 
Of Abnormal 

Operaunp 
Condiitonr 

24 1 3 T 2 9 , 5 0 0  I 2 , 5  i I I I 
24 ; 3,429,500 I 2.5 I I I I 
24 ! 3,429,600 I 2.5 I I I I 
24 I 4,688,640 I 2.5 1 I I I 
24 1 3,445,700 I 2.5 I I I I 
24 I 3,513,800 I 2.5 I I 5 I 0.5 I 
24 I 3,465,100 I 2.5 I I I I 
24 I 2,872,320 I 2.0 I I 
24 I 2,872.320 1 2.0 I I I I 
24 I 2,872,320 I 2.0 I I I 

~~ 

-----L - 

- 

24 1 2,027,520 I 2.5 

2 4  4,181,760 I 2.0 -- 
24 I 2,914.560 2.5 
24 1 2,154,240 I 2.0 

24 4,181,760 2.2 
24 2 ,661 ,120  0.7 
24 2 ,661 ,120  0.7 I 
24 1 3 ,421 ,440  1.5 

I I I 

1 

81 

f ' 





0 chlorine dioxide 

6 2 4  1 1,376.300 I 2.5 I I I I 1 

83 



) Department of ML"I-~aa. O t ?  I- 6 Z ~ b b b . 9 l O l > l  

I' 3 Environmental Protection - 
M o n t h l y  Opera t ion  Report for  P u b l i c  Water Systems t h a t  Use Ground W a t e r  

a i i d  f o r  Corisecutiwe Publ ic  W a t e r  Systems t h a t  T r e a t  The i r  W a t e r  

III'SiRUCTIONS: See Page 5. 

I. GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION 

Watec System Information. - 
*System Name: Florida Public Utilities ComDanv PWS Identification No: 2450364 

Svstcm Owner . .  
N u n c :  Florida Public Utilities Company , Telephone No.: 904 / 261-3663 
Address P.O. Box 418. 911 South 8th Street! 
City: Fernandina Beach State: -EL- zip Cok.  32034 

*Systun Typc P Commnitc 0 nonwuicnt nonumnun'ty. 0 noncomnunity. 0 wsecutivc 
*No. of Service Connections at End of Reporling Month: 6205:  *Total Popdation Scrwd at End of Reportinp Month: 1 1 . 9 0 0  

Water Treatmcnt Plant Information 
Treatment Plant 
Name: Number 2 Water Works Telephone No: 904/277-1972 
Address: 2203 Ryan Road 
City. Fernandina Beach $tale: & Zip Code: 32034 

*Permitted Maximum Day Capacity of Plant: 4 . 5  gpd; *Plant Category and Class per Rule 62699.310(31. F.A.C.: C 
*Plant Operators: See Page 3. 

: See Page 2. I I .  S U M M A R Y  OF DAILY WATER T R E A T M E N T  D A T A  FOR THE MONTH/YEAR OF July 1998 

I l l .  S U M M A R Y  OF USE, A T  WATER T R E A T M E N T  PLANT, OF POLYMEK CONTAINING ACRYLAMIOE, POLYMER CONTAINING 
EPICHLOROHYDRIN, AND/OR IRDN AN0 MANGANESE SEOUESTRANT: Sei  Page 4. 

IV. S T A T E M E N T  B Y  LEAO/CHIEF WATER T R E A T M E N T  P L A N T .  OPERATOR 

I. the undersigned leadfchief operator of the w i t e l  treatment plant listed in Part I of this form certify that. to the best of my knowledge and 
belief. the information provided in this report i s  true and accurate. 

Also, I cenity b a t  the ldlowing additional operations records applicable to this plant were prepared each day a certified operator rrafied O i  

visited the plant during the reporting month indicated on this report and that these records wil l be maintained available for review a1 the plant 
site for not less than five years: 

. . 

records of mounts of c h d c a l s  used and chemical feed rates; 
process performance records lor corgulrtionfflocculation 1e.g.. source water temperature. pH. turbidi!y, color. and alkalinity and process 
eff lumt pH and alkalinity in addition to chedcal feed rated; 
process performance records for sedimentation (e,+ process effluent turbidity and ,dudge volume producedl; 
process performance records for  filtration 1e.g.. process effluent turbidity and color, number of filters in service, filtration rates.-unit filter 
run volunus, head losses, length of Iilter tuns, frequency 01 backwash amount 01 backwash water used, duration 01 backwash, and 
backwash /atesl; 
process performance records lor l imemda ash softening k g . .  source water and process effluent hardness in addition IO records for 
coagulationlflocrulitioh sedimentation. and filtrationl; 
process performance records lo r  ion exchange softening (e.9.. feed and bypass Ilows, blend rate. and salt and brine ;sed]; 
process perlormance records lor reverse osmosis (e.g, feed, product. and brtne flows; feed pressure. tempetalure, p d  conductiri1y. and 
turbidity; product pH ahd conductivity; and brine pH and conducrivityl; and 
process performance records lor electrodialysis 1e.g.. polarity. feed temperature and total dissolved solids. product conductivity and total 
dissolved solids. dilute flow rate. brine m a k e q .  pressures, and voltslampsl. I 

- 

. 

Charles  H. S h e l t o n  2 2 5 7  . 
Signaiure and Oate Name aad  Ceriiiicaie lilumber lplease cype or pr in l l  

f ' q r  1 



0 .y  01 Hours Ousncity of  FinisheU 

Monih Operaloon (Qsllonrl 
the Plant in Water Pfoduced by Plant ' 

# 

0 .y  01 Hours Ousncity of  FinisheU 

Monih Operaloon (Qsllonrl 
the Plant in Water Pfoduced by Plant ' 

# 

I . I  I 

. . . . . .  
. .  . . .  . . . .  : . :  

( :Rcpancd ': 
:Eme!geocy 
of'Aboormal 
,. Operatino 
.Conditions 

. . .  . . . .  

. . . . . . .  .,.. . . .  . . . . .  . . c . . . .  

2 . 4  

2.5 I I I I -.- 



Monthly O p e r a t i o n  Repor t  f o r  Publ ic  Water Systems t h a t  Use Ground Water 
i i n d  f o r  Consecu t i ve  i ~ t ~ l i l i c  W a t e r  Syr; te ins t h a t  T r e a t  Thei r  W a t e r  

INSTIIUCIIONS: S e e  Page 5 

I. GENERAL WATER SYSTEM AND WATER TREATtrlENT PLANT I f J F O ~ h l A T I O N  

Waiec System Inlormation - 
*System Name: Florida pub- PWS ldentilication No.: 2450364 
-System Owner 

Telcphont NO.: 904/261-3663 N u n :  Flor ida  Publ ic  U t i l i t i , s  Comoany,-, ,..___ 
Address: P.O. Box 418, 911 South 8th S t r e e t  
City: Fernandina Beach Slate: A Zip Code: 32035 
Syriem Type: 0 Commujiy; 0 nonttansienl noniormnunity; 0 n o n c m n i t y ;  0 conreculive 

*No. of Scrvicc Connections at End 01 Reporting Monlh: 6771: *Total Population Served at End of Reporting Month 

Water Treatment Rant Inlormation 
Treatment Plant 

11.900 

Name: Number 1 Water Works Telephone No.: 904/277-1gJ1 
Address: str-e 
city: Fernandina Beach Slate: Lip Code: -34 

Pernitled Maximum Day Capacity 01 Plant: 5 . 7  gpd; *Plant Category and Class per Rule 62699.310(31, F.A.C.: c 
-P lant  Operators: See Page 3. 

(I. S U M M A R Y  OF DAILY WATER T R E A T M E N T  D A T A  FOR THE MONTHIYEAR OF August 1998 : See Page 2 

Ill. S U M M A R Y  OF USE, A T  WATER T R E A T M E N T  PLANT, O F  POLYMEK CONTAifJII:1S /;CRYLAMIDE, POLYMER CONTAlNlFlG 
EPIC~LORGHYDRIP!, ANOlUH lfXN A N G  MANGANESE SEWESTRA>JT: Srr: Page 4. 

I\'. S T A T E M E N T  BY LEADlCHlEF WATER TREATMENT PLANT OPERATOR 

btlief. the in formi ion provided in this report i s  true an6 accurate. 
I. the undersigned kadlchief operator of the water lieatmen1 plant listed in Part I of this form certify that. 10 the best of my knowledge and 

Also. I certify that the following additional operations records applicable to this plant were prepared each day a certified operator s n l i e d  o i  
visited the plant during the reporting month indicated on this report and that these recotdr will be maintained available for review at the plant 
site lor not less than five years: 

* 

. 

records of 
process performance records for coagu(alionl1locculation (e.9.. source w a t u  temperalure, pH. turbidity. coloc, and alkalinity and ptocess 
effluenl pH and r lka l i t r  i n  addition to chemical feed ratesl: 
process performance tecotds for sedimentation 1e.g.. process effluent turbidity and sludge volume producedl: 
process perlormMce tecordr for fitration 1e.g.. process elfluent turbidity and color, number of filters in service, filtration rates:unit filter 
run volumes, head losses, length of fiitec runs. ltequency 01 backwash. amount 01 backwash wale1 used. duration of backwash, and 
backwash ralesl: 
process petformance records for lime.soda ash soltening 1e.g.. source water and ptocess elfluenr hardness in addition to  records for 
coapulatinn!flocrul~tio~ sedirnenlation. and lilttationl: 
process performance tecotds lor ion exchange soltening l e  9.. leed and bypass Ilows. blend rate. and sal t  and brine' usedl; 
process perlotmance tecotds lot  reverse osmosis (e.9.. leed, product. and brine Ilows; k e d  pressure. temperrture. bH. conductivity, and 
turbidity; product pH and conductivity: and brine pH and conduciivityl; and 
process perfoimance racords lor electrodialysis 1e.g.. polarity. leed temperatute and total dissolved sollds. product conductivity ana Inial  
dissolved solids. dilule llovr rate. brine m a k e q .  pressures, and voltslappsl. 

of chemicals used and chemical feed rates; 

Charles H. S h e l t o n  2 2 5 7  . 
Stgnarure and D a l e  Name a, id C e r i l i t c a i e  Elumbei [ p l e a s e  i y p e  0 1  prin(l 

86 



87 



) 
M"*I*I-LI. D t r , a  L I . L b b . ~ 1 0 1 3 1  Depar tment  of  - I' s Envi ronmenta l  Protect ion 

M o n t h l y  Opera t ion  Repor t  f o r  Publ ic  Wate r  Systems t h a t  Use G r o u n d  W a t e r  
a r i d  f o r  Corisecutive P u b l i c  Water  Systcrns t h a t  T rea t  Their  W a t e r  

INSTRUCTIONS:  S e e  Page 5 

I. GENERAL WATER SYSTEM A N D  WATER TREATMENT PLANT I N T O R M A T I O I ~  

Water System lnlormaiion - 
*System Name: Florida  Publ ic  Uti l i t ies  Company PWS Identilication No.: 2450364 
~ S v s t e m  Owner 

"e: FloridaPublicvcilitiaa-€9Jnu -.__.__.._ .- _I-- Telsphont M.: 
Address: P.O. Box 418, 911 South 8 th  S t r e e t  
Ci tv  Fernandina Beach State: A Zip Code: 32035 

904/261-3663 

System Type: a: comnunity; 0 n o n t r m L n t  rum.comnunity; 0 noncomrunity; 0 consecutive 
* N o .  of Service Connections at End o l  Reportimp Month 6321 : *Total Population Served a1 End of Reporting Month 

Water Treatment Plan1 Information 
Treatment Plant 

1 1 , 9 0 0  

Name: Number 2 Water Works Telephone No.: 9041277-1972 
Address: 2203 Ryan Road 
City: Fernandina Beach Slate: 5 Zip Code: 32034 

*Permitted Maximum Day Capadty of Plant: 4 . 5  gpd: *Plant Category and Class per Rule 62699.310(31. F.X.C.: C 
*Plant Operators: See Page 3. 

II. S U M M A R Y  OF DAILY WATER TREATMENT D A T A  FOR THE MONTHIYEAR OF August 1998 : See Page 2 

111. S U M M A R Y  OF USE, A T  WATER TREATMENT PLANT, OF PULYMEK CONTAiNI!:(; ACRYLAMIOE, Pi3LYl4IiR C O N T A I N I N G  
EPICHLORGHYORIN, ANDlUR IROlJ ANG MANGANESE SEQUESTRAt.lT: Sez Page 4. 

IV. S T A T E M E N T  B Y  LEAOlCHlEF WATER TREATMENT P L A N T  OPERATOR 

I. the undersigned leadlchief operator of the water treatment plant listed in Part I of this form certify that. 10 the best 01 my knov4ledge and 
belief. the inlormation provided in this report is truc and accurate. 

Also. I certi ly that the following additional operations records applicable to  this plant were prepaled each day a certified operator s t d i e d  O i  

visited the plant during the reporting month indicated on this report and that these records wil l be maintained available lor review a1 the plant 
site for not less than five years: 

0 

. 

. 

records 01 amounts 01 chemicals used and chemical leed rates: 
process performance records lor coigulationlflocculation (e.g, source water temperature. pH. turbidity. color, and alkalinity and process 
effluent pH and alkalinity in addition to chemical feed raterl; 
process performance records for sedimentation {e,g.. process elfluent turbidity and sludge volume producedl: 
process performance records for filtration (e.9.. process ellluent turbidity and color. number of filters in service. filtration rates.-unit filler 
run volumes, head losses. length of  filter runs, lrequency of  backwash. amount 01 backwash water used, duration of backwash. and 
backwash rates]; 
process perlormance records for lime.soda ash softening 1e.g.. source water and process ellluent hardness in addition to  records lor 
coagulation!flocriilrtion. sedimntztion. and liliiatitir~l, 
process perlormance records lor ion exchange soltening 1e.g.. leed and bypass IIows, blend raw. and sal1 and:brine usedl: 
process perlormaJxe records lor reverse osmosis (e.9.. leed. product. and brine flows; feed pressure. iemperature. pli, conductictity. and 
turbidity; product pH and conductivity: and brine pH and conduclivityl: and 
process performance records lor electrodialysis (e.g.. polarity. feed temperature and total dissolved solids. product conductivity ana total 
dissolved solids, dilute !low rate. brine m a k e q .  pressures. and &lislampsl. 

C h a r l e s  11. Shelton 2 2 5 7  
l d a r i l e  a,id C e r i i t i c a i e  Ihniber lp lease iype  or p i in l l  Signailire and Dale  





) 
U L - I . C . - I . ~ ~ .  DLI #om 6 I . L L b  ¶ 1 0 ~ 1 1  Department Of 

Enviro r i  m e nt al Protection - I' 9 
Monthly Opera t ion  Report  for Prihlic Water Systems t h a t  U s e  Ground V!afer 

n ~ r !  f o r  Corisecut ivc Puiil ic W a t e r  Systems t h a t  T r e a t  Thei r  W a t e r  

INSTRLJC1IONS: See Page 5 .  

I. G E N E R A L  W A T E R  SYSTEM A N D  W A T E R  T R E A T M E N T  P L A N T  I N F O R M A T I O N  
Wale( System lnlormation - 
- S W e m  Name: Florida  Public U t i l i a e s  Comnanv PWS Identification No.: 2450364 

Svsiem Owner 
Name: Flor ida  Public Utilitigs--hmpany ._, ,.,._ ,. . _ _ _ _ _  Tclephon: No.: 904/261-366') 
Address: P.O. Box 418, 911 South 8 t h  S t r e e t  
City: Fernandina Beach State: Zip Code: 3 2 0 3 5  

*Systun Type: e comnunity; 0 w. t ruu ien t  noncomnunity: 0 noncomwi l l ;  0 consecutive 
*No. of Service conneclions at End of Reporting Month: 6354: *Total Population Saved at End of Reporting Month: 

Waicr lreaimeni Plani lnlormation 
Treatment Plant 

11,900 

Name: Number 1 W g e e r r k s  Telephone No.: 904/277-1971 
Address: 
city: Fernandina Beach slate: -EL- Zip Code: 32034  

*Permilied Maximum Day Capacity ol Plant: 5. 7 gpd; *Plan1 Category and Class per Rule 62.699.310(31. F.L.C.: c 
*Plant Operators: See Page 3. 

North 11th S tree t  6 At lant i c  w u e  

11. S U M M A R Y  OF DAILY WATER TREATMENT D A T A  FOR T t i E  MONTHlYEAR OF September 1998 : See Page 2 .  

111.  SUMIVIAR:' OF  USE, A T  WATER TREATMENT PLANT, OF P O l Y M E i i  CONTAiNIb!G ACRYLAMIDE, FOLYli'liR COfJTAIIIIf4G 
EPICHLORGHYDRJH, ANUlUR IfiW AND MAIJGAIU'ESE SEOUESTRA~JT; Sat Page 4. 

I\'. S T A T E M E N T  BY LEADKHIEF WATER TREATMENT PLANT OPERATOR 

1, the undersigned leadkhief operator of the water treatmen[ plant fisted in Part I of this form certify that. to the best of my knowledge and 
b:lief, the iniormatton provided in this report is true and accurale. 

Also. I certiiy that the following additional operations records applicable io  this plant wete prepared each day a certiiied operator sii: ied o i  
visited the plant during the reporting month indicated on this report and that these records wil l be maintained available for review at the plant 
site for not less than five years: 

records of amounts of c h h c a l s  used and chemical feed rates; 
process performance records for coagulatiMlllocculation (e.g, source water temperature. pH. turbidity. color, and alkalinity and process 
effluent pH and alkalinity m addition to M c d  leed rates\: 
process pcrfornunce records lor sedimentation [e.g, process effluent turbidity and sludge volwne producedk . 
process perlormance records for filtration (e.g, process effluent turbidity and color, number of filters in service. filtration rates.-unit liller 
run volumes, head losses. length of  lilter runs. lrequency of backwash. amount of backwash water used, duration of backwash. and 
backwash rated; 
process petlormance tecotds lo t  limesoda ash sollening 1e.g.. souice wale! and ptocess ellluent hardness in addition to records for 
coagulaiinn!llocrirlrlion. redimmtztion. 2nd liliiationl: 
process perlormance records lor ion exchange soltening 1e.g.. feed and bypass Ilows. blend rate. and salt and brine usedl: 
process perlormance records lor reverse osmosis 1e.g.. leed. product. and brine flows; feed ptessure. lempercture. ;ti. conductivity. and 
turbidity; product pH and conductivity; and brine pH and conduciivityl; and 
process perlormance records lor electrodialysis 1e.g.. polarity. k e d  temperature and total dissolved solids. produci conductivity ana Iota1 

dissolved solids. dilute Ilovt raie. brine make.up. pressures. and volislafipsl. 

. 

Charles  11. S t i e l t o n  2 2 5 7  
Signature and D a l e  Name aad C e i t i i i c a t e  fiurnbei fplerse type  01 prinil 

! ' u g ?  1 



Oay of 
, lhe 
r.4oncti , 

2 
3 

5 
6 ' 
- I L4. I 1.04L.UUU 

.Hours Ouantity of  Finished 
Plan1 in Water Produced by Plant 

Operntion laallonsl 

24 2 , 3 9 3 , 0 0 0  
24 2,161,000 
24 1 , 1 7 2 , 0 0 0  
24 952 ,000  
24 1,606,000 
24 2 , 5 1 4 , 0 0 0  
24 1 , 5 4 3 , 0 0 0  

- 
Lowest ncridual 

Oirinlecront , 
Concentration 8 1  I 

Entry to  Dirttibution 
System ImglLI' 

8 1 24 

. O  

1 , 4 9 4 , 0 0 0  

L . l  

1 . 9  
1 . 9  
I "  



Month ly  Operat ion Repor t  f o r  P u h l i c  W a t e r  Systems t h a t  Use G r n r i n d  \Ya te r  
i i r i r i  i ~ i  C o i i s e c i i t i v e  I 'uhiic Water Sysleiris t h a t  T r e a t  Their  W a t e r  

Iti'STRIJClIOlJS: S e e  P a g e  5 

I G E N E R A L  WATER SYSTEM AND W A T E R  T R E A T M E N T  P L A N T  I N F O R M A T I O I I  

Wafer System Inlormalion. - 
* S y s t e m  Name: Florida Public U t i l i t i e s  Company PWS ldentilication No.: 2 4 5 0 3 6 4  

Svstem Owner 
Name: Flor ida  Public Utilities Company... _____ Telephon: N3.:  9 0 4 / 2 6 1 - 3 6 6 3  
Address: P.O. Box 4 1 8 .  9 1 1  South 8th S t r e e t  
city: Fernandlna Beach State: 3 Zip Code: 3 2 0 3 5  

System Type: a cmnnunity: 0 nonvansient non<#mudty; a nonsamnurity: 0 consecutive 
*No. of Service Connections 

Waier Treatment Plant Inlormation 
Treatment Plant 

End of Reporting Month 6 3 5 4  : *Told Population Served at End of Reporting Month: 1 1 , 9 0 0  

Name: Number 2 Water Works Telephone No.: 904 1277-1972  
Address: 2 2 0 3  Ryan Road 
City: Fernandina Beach State: & Zip Code: 32034  

* P e r m i ~ t e d  Maximum Day Capacity 01 Plan!: 4 . 5  gpd: *Plant Categary and Class per Rule 62.699.310(31. F.A.C.: C 
*Plant Operators: See Page 3. 

11. S U M M A R Y  OF OAlLY WATER TREATMENT D A T A  F O R  THE MONTH/YEAR O F  September 1998 : See PaGe 2 

Ill. S U M M A R Y  OF USE, A T  WATER TREATMENT PLANT, OF POLYMEK C0NTAiNIt:rCi ACRYLAMIOE. POLYNER CONTAINING 
EPICHLOROHYDRIN, ANO/OH IfrW ANG MAIJGkfu'ESi SEilUESTRAXT: Src Page 4. 

IV. S T A T E M E N T  BY LEAOlCHlEF WATER TREATMENT PLANT OPERATOR 

1 the undersigned leadlchief operator of the water treatment plant listed in Part 101 this form certify that. 10 the best of my knowledge and 
bilief. the iniormation provided in ih is  report is true and accurate. 

Also, I certify that the following additional operaiions records applicable to this plant were prepared each day a certified operator st i f fed O i  

visited the plant during the ieporting month indicated on this reporl and that there records wil l be maintained available lor review at he plant 
s i te for 01 less than five years: 

records of amounts 01 chemicals used m d  chemical feed rates; 
process performance records for corgulationlflocculation le.9, source waiei temperature. pH. turbidity. color. and alkalinity and process 
effluent pH and dkrlinity in addition to chemical feed catesl: 
process performance records for sedimentation Ie.g, process effluent turbidity and sludge volume ptoducedl: 
process perlormance w o r d s  for filtration 1e.g.. process effluent turbidity and color. number of filters in service. filtration rater.wtit filter 
iun YOIUMS. head losses, length 01 filter runs. lrequency 01 backwash. amount 01 backwash water used, duration 01 backwash, and 
backwash rates); 
process performance records lor l imemda ash softening (e.g,, source water and process elfluent hardness in addition to records lor 
coagulatinnlllocriil~tion. sedimentation. and filiiationl. 
process performance records lor ion exchange soltening le.9.. feed and bypass Ilows. blend t a l e .  and salt and brine y d l ;  
process perlormance records for reverse osmosis 1e.g.. leed. product. and brine Ilows: l eed  pressure. temperzlure. pH. conducfivily. and 
turbidity: product pH ahd conductivity; and brine p l l  and conductivityl; and 
process perlormance records for electiodialysis 1e.g.. pclarity. feed ~emperature and toial dissolved solids. ptoduct conduclivity an6 Iota1 
dissolved solids. dilute I low (ale. brine makeup. pressures. and voltslan(ps1. 

. 

Charles H. S h e l t o n  2 2 5 7 .  -~ 
Signature and O a t c  I$dfllE a a d  C e r i t i i c a i e  IJuriiber l p l e z s e  i y p e  0 1  p i in i t  

92 



0 C I I I C I I I I P  h n r , d c  

lpallonsl 

24 2,572,000 
2 24 2,472,000 
3 24 2,292,000 

24 2,326,000 

6 1 24 2,505,000 ' 24 2,283,000 
e 24 2,160,000 

2,286.000 

5 24 L417 .ooo  

12 I 24 I 2,267,000 

Lowest R e d u a l  

Concentrmiion at  
Entry i o  Otsti#butm 

System (mp/LI' 

1.4 1 
1.6 7 0.5 I 
2.0 I I I 

I 

I I ----I--, 1 .  1.8 
. I  

- 

93 



) 

M o n t h l y  Operat ion Repor t  f o r  Publ ic  Water Systems t h a t  Use G r o u n d  Water  
' : i i i i  i i i ;  C ~ J l l L t C U ? i W e  P u b l i c  W a t e r  systems t h a t  Treat Their W a t e r  

I N S T i i U C T i O i i L  S e e  P a g e  5 

I GENERAL WATER SYSTEM All0 WATER TREATMENT PLANT INFORtvlATION 

Waier Syscem Inlormaeion. - 
*System Name: F l o r i d a  Public U t l l i t l e s  Company 
* S ~ s t e m  Owner 

PWS Identification No: 2450364 

Telephone No.: 904/261-3663 Name: Florida Public Utilit ies Company-, .._ 
Address: p . 0 .  418 .  911 SO uth 8th S t r e e t  
City: State: Zip Code: 32035 

*System Type: mc"utity: 0 nonuansient nonlomnunitv: 0 n a n a n " i t C  0 consecutive 
*No. of Sc;hcc Connections at End of Reporting Month: 6354 : Total Pob;ufation Served at End of Reporting Month: 

Water Treatment Plant Inlormation 
Treatment Plant 

11.900 

Name: Number 1 Water Uorks Telephone No.: 904127 7-1971 
Address: North 11th S tree t  6 At lanric  Avenue 
City: Fernandlna Beach stale: zip Code: 32034 

*Permitied Maxi" Day Capacity 01 Plant: 5. 7 gpd; *Plant Category and Class per Rule 62.699.310(31, F.A.C.: C 
*Plant Operators: See Page 3. 

11. S U M M A R Y  OF DAILY WATER TREATMENT D A T A  FOR THE MONTHIYEAR OF : See Page 2. 

111. SUMIV1AE:' OF USE, A T  WATER TREATMENT PLANT, OF PULYMEK CONTAI"II.JS ACRYLAMIOE, POLYMER CONTAINII-IG 
EPICHLORGHYDRIH, A N W R  IFiOll ANG MANGANESE SEQUESTRXJT: Sr: Page 4. 

IV. STATEIVIENT BY LEADlCHlEF WATER TREATMENT P L A N T  OPERATOR 

belief, the iniormatim provided in this report is true and accurate. 

Also, 1 certiiy that the following additional operations records applicable to this plant were prepared each day a certified operator s t i l f e d  o i  
visited the plant ourin9 the reporting month indicated on this report and lhl lhcsa records wiU be maintained available for review at  Ihc plant 
site for not lea than five years: 

October 1998 

1 the undersigned leadlchief operator 01 the water trerlcnnl plant listed in Pail I of this form certify that. to the best 01 my knowledge and 

0 

. 

ricords of amounts of chemicals used and chanical feed fate+ 
process perfotmance tccordr lor coaguhtionllloeurlation le.9, sourcc water turpcrature. pH. turbidity, color. and alkalinity and process 
effluent pH a d  alkalinity in addition to chemical feed n t e s k  
process perfornunce records for sedimentation Ic,9, process elfluent turbidity and ,sludge volume producedl; 
process peflormance records for liltration (e.9, procus effluent turbidity and color, number of filters in service, filtration rates.-unit filter 
run volumes, head losses, length ol Iilter runs, frequency of  tackwash amount of backwash water used, duration of backwash. and 
backwash rates); 
process perlormance itcords for lime,soda ash softening 1e.g.. source water and process effluent hardness in addition IO records for 
coagulaiinn!llocralation. sedimentation. and filtcationl; 
process performance records lor ion exchange soltening hg.. leed and bypass Ilows. blend race. and salt and brine 'used]; 
process performance records lor reverse osmosis 1e.g- leed, product. and brine Ilows; leed pressure, temperature. pk. conduceiuiiy. and 
turbidity; product pH and conductivity; and brine pH and conduciivityl: and 
process perlormance records lor elecirodialysis 1e.g.. polarity, k e d  temperature and total dissolved solids. product conductivity and iota1 
dissolved solids. dilute llovr rate. brine makeup. pressures, and voltsfampsl. 

. 

Charles ti .  Shelton 2257 
Signature a n d  n a i f  Name a a d  C e r c i i i c a i r  fiumbei Iplerse cype o i  pitnil 

94 





) Depar tment  of Cnr-sd-in4. 0 1 ,  6- & I . O ( L . ~ , ~ , , ,  

I.- ‘“-q En vi ro 11 m e n  t a I Protect i o n 

M o n t h l y  Opera t ion  Repor t  f o r  Puhl ic  W a t e r  S y s t e m s  t h a t  Use G r o r i n r l  Water  
i i i i i i  i o ; -  Co i ) sccu t ive  i juii l ic \ft‘ater, S y s t e m s  t h a t  T r e a t  Tiieii W a t e r  

- 

INSTRUCTIONS: S u e  P a Q r  5 .  

I. GENERAL WATER S Y S T E M  A N D  WATER TREATti lEIJT P L A N T  INFORMATION 

Warer Svslem Inlormalion. - 
*System Name: Florida Puhlic  Uti l i t ies  Comoanv PWS Identification 140.: 7.!,5076~, 
~ S v r t e m  Owner 

Telrphont tk.: 904 / 26 1-366 3 Name: Florida Public  Utiliti_cs- Company-., ,..___ 
Address: P.O. BOX 418, 911 South 8 th  S t r e e t  
City: Fernandina Beach State: Zip Code: 32035 
Srstm Type: 8 conmnity: o nontransient non.co”nity: 0 noncomnunitr; 0 mseculire 

*No. 01 Service Connections a i  End 01 Reporting Month: 6354 : *Total Population Served at End of Reporting Mon th  

Water Treatment Plant Information 
Treatment Plant 

11 ,900  

Name: Number 2 Water Works Telephone No.: 904 2 7 7-19 7 2 
Address: 2203 Ryan Road 
city: Fernandina Beach State: & zip Code: 32034 
Permitted Maximum Oay Capaciiy 01 Plant: 4 .  5 gpd: *Plan1 Category and Class per Rule 62.699.310131. F.A.C.: c 

*Plant Operriors: See Page 3. 

I I .  S U M M A R Y  OF DAILY WATER TREATMENT D A T A  FOR THE MONTHlYEAR OF October 1998 : See Page 2. 

111. S U M M A R Y  OF USE, A T  WATER TREATMENT PLANT, OF POLYhlEK C O N T A I W I G  ACRYLAMIOE. POLYMER CONTAINING 
EPICflLORGHYORIN, ANDlOH I f iOll  ANG MAIJGANESE SEOUESTAA:JT: Sen P a p  4. 

IV. STATEMENT B Y  LEAOICHIEF WATER TREATMENT PLANT OPERATOR 

I. the undersigned leadlchiel operator 01 the waier treatment plant listed in Part I 01 this Iorm certify thaL IO the best 01 my knowledge and 
bcliel. the inlmmauon provided in this report i s  true and accurate. 

Also. I certiiy that the following additional operations records applicable to this plant were prepared each day a cerliiied operator stdied a i  
visited the plant during the reporting monrh indicated on this repor1 and that there records wiU be maintained available lor review at the plant 
site lor not ksr than five years: 

hco rd r  of mounts 01 chemicals used and chemical leed rates; 
process performance records lor coagulationlflocculation (e.9, source water lemperature. pH. turbidity, color. and alkaltnily and process 
elfluent pH and alkalinity in addition to chemical feed ratesl; 
process performance records for sedimentation le.9, process effluent turbidity and rludge volume producedl: 
process performance records for filtration 1e.g.. process effluent turbidity and color. number 0 1  fillers in service. filtration rates.-unii filler 
run volumes. head losses. length 01 lilter runs. lrequency of backwash. amount 01 backwash water used, duration 01 backwash, and 
backwash ratesl; 
process perlormance records lor lime.soda ash sollening 1e.g. source water and process eflluent hardness in addition IO records lor 
coagulatinnlllocrul?tion. sedimrntaion. and filira~ionl; 
process performance records lor ion exchange soltening le.g. .  feed and bypass flows. blend rale. and salt and brine’usedl: 
process perlormance records lo r  reverse osmosis 1e.g.. leed, product. and brine flows: leed pressure. temperecure. p’H. conduclirily. and 
turbidity: product pH and conductiviiy; and brine pH and conduciivityl: and 
process performance records for electrodialysis 1e.g.. polarity. leed temperature and total  dissolved solids. product conducriviry anti rata1 
dissolved solids, dilute l low t a l e .  brine make.up. pressures. and vollsfa(npsl. 

. 

Charles H .  Shelton 2 2 5 7  -- 
Siynaluie and O a i e  Name a . d  C r r r i i i c a r e  IJumbei I p l e d s e  i y p e  o f  p i in i l  

!Pdaq I 



0 t i l l O : i r l C  l i i O I l f l C  

Day of  
, the 
h4onth 
I 

Hours Ouantiiy 01 Finshed 
Plant in 

3peralmn rpsllonsl 
Water Produced by Plant 

2 176 000 
2 403 000 
2,261,000 
2,261,000 

Entry 10 Distribut 

Point ImgR1' %Sampling Points 

1 . 6  
1 . 3  
1 . 9  
1 . 4  
1 . 4  
1 .6  
1.6 7 0 .7 
1.6 
1.4 * 

2 . 0  I 
0.8 I I 

1 0.8 I I ----- 
. L I  I 

2 * 303 * 000 
-- 2 4 ,  1 3 ,028 ,000  

24 I 1 ,924 ,000  
24 I 1,924.000 

24  ! 2,261,000 I 1.7 I I I 

24 1 2,167,000 1 1 . 9  I I I 
24 I 1,881,000 I 2.4 I I I 

1 . L  I , x i - - 1  19?aPo_q- -. 

6 24 ! 2,133,000 I 1.4 I 1 I 0.6 

- 24 1 2,239,000 I 1.3 I I I 
24 I 2,239,000 I 1.3 I I 
24 I 2,307.000 I 2.2 I I 

24 I 3 ,059 ,000  I 2.0 1 I 
24 I 2,990,000 I 2.0 
24 I 3,297,000 1 2.2 I 
24 1 2,754,000 I 2 .1  I 
24 2,754,000 2.1 
24 2,990,000 2.0 
24 3,077,000 2.0 
24 3,024,000 2.0 

7 24 I 3,480.000 1 1.4 I I 1 0.3 

-I -- 

RePoorled 
Emergency 

or Abnormml 
Opermtmp 
Conditmns 

i 

3 



Monthly O p e r a l i o n  R e p o r t  f o r  Publ ic  W a t e r  Systems t h a t  U z c  G r o u n d  Vdat c r  
aiiri i o r  Coiisecutivc P u b l i c  Water Systems that  T r e a t  The i r  Water  

I N S l R U C T I O N S :  S e e  P a g e  5 

1. GENERAL W A T E R  SYSTEM A N 0  iYATER TREATMENT P L A N T  INFORIV1ATIOh 

Wale( Svstem Information. - 
*Syrlem Name: Florida Public Util it ies Company PWS Identification No.: 2450364 

Svstem Owner 
Ttl:phot?t N3.: 904/261-3663 "e: Florida Public Utilittes-_C_ompany-, ,_.__._,_____ 

Address: P.O. Box 418, 911 South 8th S t r e e t  
City: Fernandina Beach State: Zip Code: 32035 

System Type: a c m d t c  0 non.ttacuient noncocmwmity; 0 non~ompwnity; 0 consecutive 
No. of Service Connections a i  End of Reporting Month: 6354 : Tolal Population Served a i  End of Reporting Month: 

Water Treatment Plan1 Information 
T r e a m "  Plant 

11,900 

Name: Number 1 Water Works Telephone No.: 904 / 27 7-197 1 
Address: North 11th S tree t  6 A t l a n t i c  Avenue 
City: Fernandina Beach State: Zip Code: 32034 
Permitted Maximum Day Capacity 01 Plant: 5. 7 gpd: *Plant Category and Class t e r  Rule 62ti99.310[31. F.A.C.: 

-Plant Operalors: See Page 3. - .  c 

(I. S U M M A R Y  OF OAlLY WATER TREATMENT D A T A  FOR THE MONTHlYEAR OF November 1998 : See Page 2. 

I l l .  SUMMARY OF USE, A T  WATER TREATMENT PLANT, OF POLYMEK C0NTAiNII: IG ACRYLAMIDE, POLYMER C O l l T A l N l N G  
EPICHLORGHYORIEI, ANOlOR IRON A N 0  M A l J G A N E S i  SEOUESTRA?IT: Sec Page 4. 

IV. S T A T E M E N T  BY LEAOlCHlEF WATER TREATMENT P L A N T  O P i A k T O R  

btbef. the information provided m thjs report i s  true and accurate. 

Also. I cetii iy that the following additional operations records applicable to this plant were prepared each day a certiiied operator st i l ied o i  
visited the plant durinp the reporting month indicated M this rcpoct and that these records wil l be maintained available for review at the plant 
site for not less than five years: 

.. 
1, the undersigned leadlchief operator of the water treavnent plant fisted in Par1 I of this form certiiy that. i o  the best of my knowledge and & 

records of amounts 01 chm'cals used and chm'cal feed raies; 
process performance records for coagdalion/flocculation (c.g., source water temperature. pH, turbidity. color. and alkalinity and process 
cfflueni pH and alkalinity in addition IO chemical feed ntesl; 
process performance records lot sedimentation (e,g, ptocess effluent turbidity and ,sludge volume ptoducedl: 
process petlormance records for filtration (e.9, process effluent turbidity and colot, number of fillers in service. filtration rater,-unit filter 
gun volumes. head lasses. length of filter runs, frequency of backwash, amount of backwash water used, dutation 0 1  backwash. and 
backwash rates); 
process performance records for limesoda ash softening (e.g, source water and process effluent hardness in addidon to recoidr lor 
coagulatinn!flocral~tion. sedinentation. and filriatioril; 
process performance records lor ion exchange soltening (e.g.. feed and bypass flows. blend rate. and salt and brine Ysedl: 
process petiormance records lot reverse osmosis 1e.g.. feed, product. and brine Ilows; feed pressure. lemperalufe. pH. conduclivity. and 
turbidity; product pH a i d  conductivity; and brine pH and conductivity): and 
process performance records lor elecirodiatysis 1e.g.. polarity, feed tempetacure and total dissolved solids, product conductivity ana loial 

dissolved solids. dilute flow rate. brine make.up. pressures. and voltsfan(psl. 

. 

Char l e s  H. Shelton 2 2 5 7  
Signa(uie and D S ~ E  Name a a d  Cei i i i i ca i r  IJurnber i p i e ? s e  t y p e  or p i i n i l  

P a g e  1 

98 



o c l i l o r i r t e  d i o x i d e  

Month loperation lpallonsl 

Lowest  Residual 

Point (mgRl' .Sampling Points 

2.0 
2.0 
2.5 - -  

6 
I I I 

2 .0  
7.17 

c 

99 



) D e p a n m e n t  of M r r r a . 6 - i n u r  o t r  e m  4 l ~ b L L . l t O l l l  - I.- -T En vi r o  r i  m e n  t a I P r o  t e c ti o n 

Monthly Opera t ion  Repor t  f o r  Public W a t e r  S y s t e m s  t h a t  Use Ground W a t e r  
i i i l r i  iur Corisecutivi: PuiiIic Water Sysleiiis tha t  T r e a t  Their W a t e r  

I I J 5 T f i U C T i O f J S  S e e  P a g e  5 

I G E N E R A L  W A T E R  S Y S T E M  A N 0  W A T E R  T R E A T M E N T  P L A N T  I N F O R M A T I O N  

Waier System Intormation - 
*System Nam:  Florida Public U t i l i t i e s  Company PWS Identilication No.: 2450364 
*Svstem Owner 

Name: Florida  Public Utilit,$is-Company.. Tekphoe  Ha.: 904 / 2 6 1-366 3 
Address:P.O. Box 418. 911 South 8 th  S t r e e t  
City: Fernandina Beach Stale: zip Code: 32035 
System Typc: W ” i t y ;  0 nonttmrient MnComrmnity; o n o n i d t y ;  0 consecutive 
No. of Service Connections at End of Reporting Month: 6354: Total Population Served a1 End of Reporting Month 

Water Treatment Plant Inlormalion 
Treatment Plant 

11,900 

N J ~ :  Number 2 Water Works Telephone No.: 904/277-1972 
Address: 2203 Ryan Road 
city: Fernandlna Beach State: Zip Code: 32035 

*Permitled Maximum Day Capacity of Plant: 4.5 gpd; *Plant Category and Class per Rule 62699.310(31. F.A.C.: C 
*Plan( Operators: See Page 3. .. . 

II. S U M M A R Y  OF DAILY WATER TREATMENT D A T A  FOR THE MONTHlYEAR O F  November 1998 : See Page 2. 

111. SUMMAEI ’  OF USE, A T  WATER TREATMENT PLANT, OF PULYMEK CONTAifW!G ACRYLAfdIOE. POLYMER C O l J T A l N l l l G  
EPICHLDRGHYDRIN. AND/OR 1FiGld A N D  MANGAIUESE SEOUESTRANT: Sac Page 4. 

I \ / .  S T A T E M E N T  BY LEAOICHIEF WATER TREATMENT P L A N T  OPERATOR 

1, the undersigned lradlchicf operator of  the water treatment plant listed in Part 1 0 1  this form cerlily that. to the best of my knowledge and 
belief, the information provided in this report is true and accurate. 

Also. I certify that the following additional operations records applicable to  this plant were prepared each day a certified operator s t i l i e d  o i  
visited the plant during the reporting month indicated on this report and that these records wil l be maintained available for review at the plant 
site loc nat less than five y e m  

. 

. 

records 01 m n l s  01 chemicals used and W c a l  feed rates: 
process performance records lor coagulation/Ilodation 1e.g.. source water temperature. pH. turbidity. color. and alkalinity and prccess 
effluent pH ad dkaliity in addition to chemical feed rates]: 
process performance records for sedimentation fc,9.. process eflluent turbidity and sludge volume producedl: 
process pcrfoimance tccords lor filtration [e.g, process effluenl turbidity and color. number of fillers in service, filtration rales,-unit liller 
tun volumes. head losses. length 01 filter runs, frequency of backwash amount 01 backwash water used. duration of backwash, and 
backwash ratesl: 
process performance records for lime.soda ash soltening k g ,  source water and process ellluent hardness in addition to  records lor 
coagularin~i!llocrrdrtion. sedimentation. a n i  liltiationl; 
process performance records for ion exchange soliening k g . .  feed and bypass Ilows. blend raw. and salt and brin: usedl: 
process perloimance records lor reverse osmosis 1e.g.. ked, product, and brine Ilows; feed pressure. temperclure. pH. conduclivity. and 
turbidity; product pH and conductivity; and brine pH and conduc~ivity); and 
process perlormance records lor electrodialysis (c.g.. polarity. k e d  lemperature and m a l  dissolved solids. product conduciivity and toial 
dissolved solids. dilute l low raie. brine makeup. pressures. and vo l~s f”ps1 .  

Charles H. S t i e l t o n  2 2 5 7  
Signaiure and Dare Name and C e r r i i i c a c e  llunibei (please iype 0 1  print1 

1 00 



fl c h l o i m e  d to i i dc  

Q a y  of ,Hours, 
' the Plan( in 

Month ODerarior 

' . i  
1 24 
2 24 
3 24 

+-I+ 
6 1  24 
7 44 
-=-r--K 

1 1  I 71r 
I - .  

1 2  I 76 . - .  
: 3  1 24 

nc:idual Dirirrleclanr in Dir.iribulion Svrlem . -  I 
Ouontity 01 Firurhcd 

3 

. i I  , 



'I 



P s c e  7 

103 



) 
~ r . r i r ? u i n . r .  OCr 6- & I . L b % . , $ O t ~ )  D e p a a m e n t  of 

Enviro n m ental  Protection 

M o n t h l y  0pera.tion Report f o r  Pub l i c  W a t e r  Systems t h a t  Use G r o u n d  N a t e r  
a i id  f u r -  Consecu t i ve  Publ ic  W a t e r  Systems tha t  Trea t  Their Water  

IldSifiUCTlONS: See Page 5 

I. GENERAL WATER SYSTEM AND YllATER T R € A T M E N T  PLANT INFORMATION 

Water System Inlotmation. - 
*Syslcm Name: Florida Public  U t i l i t i e s  Company PWS ldentilication No.: 2450364 

Svstem Owner 
Telephone No.: 904/261-3663 "le: 

Address: P . O .  Box 418. 911 South 8 th  S t r e e t  
Ciiy: Fernandina Beach State: A Zip Code: 32035 

F lor ida  Public  U t i l i t i e s _ s ~ a 3  __.___._..__..._ ._.____ 

System Type: a comrmnitv; 0 nowtransient nm+o"unitu: 0 ( Ionca" i ty;  0 consecutive 
* N o .  of Service Connections at End of Reporting Month: 6361 : *Total Population Served JI End of Reporting Month: 11 .900  

Waier Treatment Plan1 lnformaiion 
Treaimeni Plani 
Name: Number 2 Water Works Telephone No.: 904 1277-1972 
Address: 2203 Ryan Road 
city: Fernandina Beach stale: & Zip Code: 32035 

*Permitied Mari" Day Capacity 01 Plani: 4.5 gpd; *Plant Category and Class per Rule 62.699.310(31. F.A.C.: C 
* f lant  Operators: See Page 3. 

: See Paae 2. II. S U M M A R Y  OF DAILY WATER T R E A T M E N T  D A T A  FOR THE I4ONTHIYEAR OF December 1998 

111. SUMldAC'l' O F  USE, AT WATER T R E A T M E N T  PLANT. OF POLYMEF, C O N T A i N l ! d i  ACRYLAMIOE, POLYMER C O N T A l N l N G  
EPIC!ILORGHYDRIN, ANOlOH JKDN ANG M A N G A N E S E  SEQUESTRAXT: S e i  Paqe 4. 

I\'. S T A T E M E N T  B Y  LEADlC t i lE i  WATER T R E A T M E N T  P L A N T  OPERATOR 

1 the undetsigned leadlchief operiioi of the watef tteatmeni plant listed in Part Io1  this lorm certify that, i o  the best of my knowledge and 
belief. the information provided in this repott is true and accurate. 

Also, I certily that the lollowing additional operations records applicable to this plant wete prepared each day a certiiied operator sti: ied o i  
visited the plant dwing the reporting month indicated on this report and that these records wil l be maintained available lor review at the plan1 
die loc not krr than five years: 

. 

records of amounts of chemicals used and chemical feed rates: 
proccsr performance records for coaguhtion/flocculation (e.9.. source water temperature. pH. turbidity. color. and alkalinity and process 
effluent pH rod alkalinity in addition to chemical feed rates): 
process perlormance records for sedimentation (e.9.. process effluent turbidicy and Fludqc volume produced); 
process performance records for f i l trri ion 1e.g.. process eflluent turbidity and color. number of lilters in service. filtration tates.unit filtec 
tun volumes. head losses, length of filter runs. lrequency of backwash, amounl of backwash water used. duration 01 backwash, and 
backwash rated: 
process performance records !of lime.soda ash softening (e.9.. source waiec and process elllueni hardness in addiiion i o  records for 
coagulatinn!llocr~ilrlioh sedimntztion. and filiiationl; 
process petlormance records lor ion exchange softening fe.g., leed and bypass flows. blend raie, and sal1 and brine,usedl; 
process petlormance recotds lor  reverse osmosis 1e.g.. leed. product. and brine flows; feed pressure, temperalute. pH. conductivity. and 
turbidity; product pH i n d  conductivity; and brine pH and conducrivityl: and 
process performance records for electrodialysis 1e.g.. polarity. leed temperature and total dissolved solids. product conductiviiy ana m a l  
dissolved solids. dilute flow raie. brine m a k e q .  pressutes. and voltrladpsl. 

C h a r l e s  H. Shelton 2 2 5 7  . 
_I_ 

Signaiure and O a i t  Name a m i d  Ct l i i i i ra ie Iduiiibri Iplezse i y p e  or p i in i l  

104 



105 



M o n t h l y  O p e r a t i o n  R e p o r t  f o r  P u b l i c  W a t e r  Systems t h a t  Use Ground Water 
and f o r  Corisecut ive P uhlic  Water S y s t e m s  t h a t  Treat  Thei r  Water  

INSTRUCTIONS: See Page 5. 

I. GENERAL WATER SYSTEM AldO WATER TREATlnENT PLANT INFORMATION 

w a i e r  System lniormation 
~ S y s i m  N n :  Florida Publ ic  U t i l i t i e s  Company PWS ldentilication No.: 2450364 - 

Svstcm Owner 
"e: Florida Public U t i l i t ~ ~ s - , C ~ p g n y ,  ___ - ,. _ .  , _ _ _ -  Tek3hOix tk.: 9041261-3663 
Address: P . O .  Box 418, 911 South 8th  S tree t  
City: Farnandina Beach State: & Zip Code: 32035 

0 System Type: 1) cotmuniil: 0 non.ttansieni non"mii).: 0 non~comnnitl: 0 connrccutive 
*No. 01 Service Connections at End 01 Reportinp Month: 5788: *Toit1 Popdalion Served a t  End of Rcportinp Month: 

\'/ater Treatment P h i  Inlormalion 
Treaiment Plant 

11 ,900  

Name: Number 1 Water Works Telephone No.: 9041261-3663 
Address: North 11th S t r e e t  and A t l a n t i c  Avenue 
titi.: Fernandina Beach SlatC: a zip Code: 32034 

*Permitted Maximum Day Capacity 01 Plant: 5. 7 ppd: - P h i  Caiegory and Class per Rule 62.699.310(31, f.L.C.: C 
*Plant Operaiors: See Page 3. 

11. S U M M A R Y  OF O A l t Y  WATER TREkT1;lENT D A T A  FOR THE M0IITHIYEF;f l  O F  

i!l. SV1:IIXAR:' 0' !Xf, .ST \'!$.Til3 T R f A T M E I d T  PLANT, 0: PULYf.'tEK COCTAil!!!.IS :.Ci?YLAf4IDC. FJlYI?IER COl<TAl fJ l l !C 
SPIC:1LORGHYDRIf!. ANiJiCJ8 l i i i r ld  0liG i.iklJGkllESi SE2UEST;:A;IT: L: Pep: <. 

A'. STkTElVlENT BY L E A O I C H I E ~  V:ATfC? TREATIAEI!T ?LAKT O?ERkTOR 

January 1997 : See Pa!: 2. 

I. ibc u n d c r i i y d  Icadlchicl operrior 01 in2 water treatmnc pian1 listed in Prrt I of lhis form certiiy thri. to ik best a i  mq knovrleogt ai13 
oeirei. the iniotmauon provided la INS repc:t i s  true and r::urzte. 

Aka. I ccrtiiy tnii the l o l l ow iq  addiiional opirrirons records applicable to tkr plant were prepared each day r cerdfied operctor si i f ied  G: 

WsitLd ihc plan; d u c k  !he reportmg m n i h  urdicated on this repori rnd Ihai l k s t  records will be mainiaincd rrailable loc review ai ihc plrni 
ri le for not less ihan five years: 

0 

0 

0 

. 

records 01 w m i s  01 chmka ls  used and chemical Iced rziez: 
process pcrlormance records ior coagvhtionlllocculation k q . ,  source water iempefaiure. pH. turbidity. color. and alkalinity and process 
elllueni pH and alkalinity in addition i o  chemical Iced ntcs l ;  
process petlormance ierords lor sedimentation Ie.9.. process ellluent turbidity and sludge volume producedl. 
[...]
process per1orman:e tecotds ior coagulationlflocculation kg.. source water temperature. pH. turbidity. color. and alkalinity and process 
cllluent pH and alkalinity in addition to chemical k e d  caiesl: 
process perlnrniance records loc sedimentation [e.g, ptocezs elllucnt turbidity and sludge volume producedl: 
process performance records lot liltration le.9, ptocess efllutnt turbidr:y and colcr. number of fillers in service. filtration rates.unit liller 
run volumes. head losses. length of filler runs. lrequency of backwash. amount 01 backvrash vialei used, duration 01 backwash. and 
ba:kwash ratcrl: 
process perlormance records lor l imemda ash soliening l e&  source water and process ellluent hardness in addieion to records lor 
c o a p u l ~ t i ~ n ! ~ l a r r ~ r ~ ~ t i c ~ .  :c&~t>tic:. d fi;i;ah!iJ. 
process perlotmance :ecords lor ion exchange soltening 1e.g.. leed and bypass Ilovis. blend rate. and salc'and brine us?dl: 
process perlormance records for reverse osmosis 1e.g.. leed. producl. and brine Ilows: feed pressure. lem&rrture. pH. conducririty. and 
turbidity; product pH and conductivity: and brine pH and conducrivicyl; and 
process pedormance records lor electrodialysis 1e.g.. palatity. leed temperature and total dizsolved solids. product conductivity 2nd tordl 

dissolved solids. dilute Ilow r s r e .  brine m a k e q .  ptessures.(and ~olrslamprl. 

Charles H .  Shelton 2 2 5 1  
S i g n r i u i t  and D a i t  1:ame a.id C t r i i i i c a i e  Idumber lpleare i y p e  or prini l  



T y p e  0 1  Residual Oisinlic!anl f,:ainlained in Oirlcibution Syrlern S p i r e d  b y  f lan l  l i e e  cfiloiinc: 0 coiiibitied clilorine Ichiotanirricl. 
o chlormr dioxide 

Hows 
Plant in 

3mrarior 

24 
24 
24 
24 
24 
24 
24 
24 
24 
24 
24 
24 

-- 

24 --- 

Lowcz l  ficsidual 
Ouantity 01 Finished Oirinlcctm: 

Eysterir ImplLl' 

1,073,300 2.2 
1,348,400 2.5 

1,348,400 2.5 
979,600 i 2.5 

1,066,300 I 2.0 
14062,200 I 2.5 ' 

-980,900 I 2.5 

- l7e:idu.l O<sm!ec:anl in Oi7:itbulion S y s t e m  

lower1 fJumber of  ~nr tonces  Cowerl ReSidUJl Emerpcnc,, 
nesidurl V:hcre n e t i t d  Oirinlectant, or ~b,,,,~,,,~, 

Reported 

Dirinlecrnnl Oisinlcctanr ' Concentration ut o ~ ~ ~ ~ , , ~ ~  
Conconoarion fwiaaswomcnts Tnkcn Toizl Colilotm ~ ~ ~ d , ~ , ~ ~ ~  

Point l rngt l '  Samplimg Points ImpRI' 
a: flemotc 11 Total Colilorm Samoling Points 

I I I 

! I I I 
I , 

c .  , "I? 7 

I09 



P,lonthly Opera t ion  Repor t  f o r  Put i l ic  W a t e r  S y s t e m s  t h a t  U s e  G r o u n d  W a t e r  
a n d  f o r  C o n s e c u t i v e  Publ ic  W a t e r  Sys tems  t h a t  T r e a t  T h e i r  W a t e r  

III'SlRUCTIONS: See Page 5. 

I .  GENERAL WATER SYSTEM AN0 WATER TREATfAENT P L A N T  INFORMATION 
. -  

Waier System lnlotmation 
*System Name: Florida  Public Util it ies Company PVlS Identilication No: 2450364 

Svstem Owner 
N J ~ :  Florida  Public U t i l i t l +  ,Cgm_pagy .__ .. -. , . . .__ Tel-phoct H:.: 904/261-3663 
Address: P . O .  Box 418. 911 South 8 t h  S t r e e t  
City: Beach State: Zip Code: 32035 

System Type: 0 comnunitr; 0 w transient nom connwnity: 0 non t m w n i i y ;  0 consecutive 
-No.  01 Service Connections at End o l  Reporting t h t h :  5819: *Iota1 Population Served at End 01 Reporting Month: 11,900 

W a i e r  Treatment Plant Inlormation 
Treatment Plan1 
Name: Number 1 Water Works leleplionr Ida.: 904/261-3663 
Address: North 11th S t r e e t  and At lant i c  Avenue 
City: Fernandina Beach -- Stale: Zip Code: 32034 

*Permtied M a h u m  D r y  CJpIC i I~  01 Plant, 5 .  7 qpd: -Plan1 Category and Class per Rule 6?699.310(31. F.L.C.: C 
Plant Operators: Ser Page 3. 

b 

. 

. . 

records 01 amounts 01 chemicals used and chemical feed t i les: 

process p e r f o m "  tccotds iot corgulationll lo~ulation 1e.p.. sautce water  temperacute. pH. turbidity. color. and alkalinily and process 
ellluent pH and alkalinity in addition IO chenical leed trtesl; 
process performance records lor sedimntatiaa 1e.g. procc:s ellluent turbidity and :ludqc volume pfoducedl: 
procc:s perlormncc records lor filtration 1e.g.. ptocess elllueni turbidi:y and colcr. number ol l i lterr L\ service. liltration rates.unit ltlier 
run volumes. head losses. lenoth o l  filter iuns. lrequency ol tact.v;r:h. amount o l  backvrash water used. duration 01 backwash. and 
ba:kwash ratesl: 
process petlottnance tecords lor limesoda rsh softening 1e.g.. :ource w a t e r  and process ellluent bardnes: in addition to records lor 
coasulrii?n!:lorrlil?ticn. :c?in~:tzllca. 4;: :a;i;zii4. 
process perlormance records lor ion eacliange soltming k g . ,  ierd and bypsrr Ilov/r. blend rate.  and rali 'and brine usedl: 
process pt,rlormnce records lor reverse osmosis 1e.g.. Ired. pioduci. and brine llowr: leed pressuie. temperature. pll. conduciirily. 2nd 

turbidity: product p l l  and conductivity: and brine p l l  and conrliiciiviiyl. and 
p:ocess perlormance records lor elecirodialysis 1e.g.. pdar i ty .  letd temperature and l o l a l  dis:ulved solic:. product conductivity and IciaI 
dissolved solids. dtluie Itow rs~e .  brinr make.up. pressure:.'asd ~:oIt:~it:i>:l 

Charles 11. Shelton 2257  
~ ~- . __-__ 

Sqsciurc and O a i i  l.m? a i 6  Ccii i i~cr ir  l iunioct  lplerse iype o i  print! 

110 



1 1 1  



!i! 

'!I 

'I 



(psllanrl 

928,700 
1,207,250 
1,207,250 
1,142,800 , , 
1,165,500 
1,277,000 

I 26 1 087 500 
1 24 934,800 

9 I 24 1 1',103,200 
10 1 24 1',103,200 
" 1 24 I 1.045.000 
1 2  I 24 I 1,071.900 

1 I 24 

- 

Lowest Residual 
I3iriolectant 

Concenrrdtion at 
io:el  Coliloinr 

Sanroling Points 
InioRI' 

Rcoar Icd 
Emergency 

or Abnoimal 
Oocrntioo 
Cotrditeonr 

113 



PI I 

.. ::I 



! 2,826,300 
1 1,417,600 __ 2.0 I I 1 I - - I 

115 



3 
---!-6-w-. OLI 6- b l . & I $ . ~ ! O l X  Depanmen t  o f  

Environmental  Protection 

Mnn lh l y  O p e r a t i o n  R e p o r t  f o r  Publ ic  lt\.'ater Systems t h a t  Use  G r o u n d  W a t e r  
a n d  f o r  Consecu t ive  P u b l i c  W a t e r  S y s t e m s  t h a t  T r e a t  The i r  Water  

0 

0 

0 . 
. 
. 

records 01  amoun:r 01 chermcsls use4 and chemical letd r ~ ! f : :  
process perio:mn:c re:oros ior corgula~ionlflo:cul~~ion (e.S.. m r : e  water t!m?e;aiure. pil. lurbidily. color. and altrltnily and process 
cflluefii pH and alkalinity tn addttron IO chemical k e d  frle:l: 
process periofmancc cecatar lor sedimenlalion [ r .~ . .  piocc:: eliluefii lutbiaily and :lulge volum: producedl: 
pro:::: pe:foramcr re:xds lo! filltitic: 1e.S.. proce:: c::lutn: :u:k!i:y an: ct!i:. number C: lilterr in service. lilttalion rales.-uni! lilier 
run $*oIum?s. head lo:se:. lengh of  1il:er runs. kequency cf t2:twarh. amunt  cl backwash waler used, duration 01 backwash. and 
ba:kwash idle:!; 

process petlormance tcco:ds lor Iim? sada a:h :aliening le 9.. :oiilce w m r  and procc:: ellluenl hardnes: in addilion 10 tecoids IC; 
csaSu!sli.::r!l~rr,iI ?(icr.. :CC':~:XY.:C?. ~A;~IIL:I!. 
process perlormance records lor ion t r c h ~ n q e  :oltening l e  5 ,  i red an< bypr:: liow:, blend rate.  and sal1 '2nd brine uredl: 
process pejlorndnce rccotds lor reve rse  osmosis 1c.g . .  leed. piod9:t. and brin? iIDvts: leed pressuie. lem~eralure. pli. condoctirily. 2nd 
lurbidrry: produrf pH and conduclrvify; and brine pH and ~~ndu: i i~ i i y I ,  and 
process performance records lor  ele:lrodialy:is 1e.g.. ps!ariiy. l e t 6  iel-?eraiute and Iota1 dit:olved solid:. product conduclivicy and iolzl 

dissolved solids. dduic I lovt t z l e .  brinc make us. prc::uic:. 6?2 ~ G l l ~ f i ~ : ~ ~ : l  

116 



2,048,000 
1,135,900 
1,135,900 

--.. --- 

..... -. .. -_ __ 

1.5 
1 . 5  

- - 1 . 5  
--- 

............ 
I C  

I 5 I 0.4 I 
1 

----- 
I I 

, 0.4  
~~ ~ 

..... ..L, J. . ...... . . .  .> ............. -._-- -.-- 

c 

117 



M o n t h l y  Opera t ion  Repor t  for P u b l i c  W a t e r  Systems t h a t  U s e  Ground Water 
a n d  f o r  C o n s e c u t i v e  P u h i i c  W a t e r  Systems t h a t  Treat  Thei r  W a t e r  

IRSTRUCTIONS: S e e  P a g e  5 

I .  GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INfORMkTlON 

Water System IAotGation 
*System Name: Florida Public  Utilities Company PWS Identification No.: 2450364  
*Svstem Owner 

F lor ida  Public  Utilities Company 1eltphor.t Nz: 904/261-3663 _.___---. ---.- ..-. ..---- "e: 
Addtess: P . O .  Box 418, 911 South 8th  Street 
Cit): Fernandina Beach. State: a Zip Code: 3 3 5  

S y l t u n  Type: Scomndty: 0 non.truuirnt nonconrmnic): 0 nonc"iIy: 0 consecutive 
*No.  of Setvice Connections at End of Rcpoctinq MMlth: 5.917: *Total Population Served at End of Reporting Month: &goo 

\'later Treatment Plant Inlormation - 
Tteaimcnt Plant 
N J ~ :  Number 1 Water Works Telephone No.: 9041261-3663 
Addtess: North 11th S t r e e t  and At1-u- 
City: Fernandina Beach. 

*Permitted Maximum Day Capacity 01 Plant: 5.7 gpd: *Plan! Categoty and Class pet Rule 62,699.310(3). F.A.C.: 
*Plant Operatots: See Page 3. 

S U M M A R Y  OF OAILY WATER TREATMENT D A T A  F O R  THE MONTHlYEAR OF lgg7 : See Pape 2. 

Stale:  Zip Code: 7 3 0 7 ~  

I I .  

1!1. SUfdfJlAE:' OF USE, .ST \'!kiEfi TRikT f i IE IdT  PLANT, OF POLYIAEK COP!TAir!!!.:Ci .LCRYLA14ISE, P3LYfJER COfdiAl ldlf !~C 
EPIC3LORGHYORI~!. ANillOR IRON ANG I A A I d G k E E S i  SEQUESTRA;!T: SC: Prgz :. 

W. STATEMENT @ Y  LEAOlCHlEi  k ' A T E I  T R E k T t 4 E H T  ?LAKT O ? i i l k T O 8  

1 th undti%ned kadlchief opcratoc ot h e  watw i r e a m n t  pian1 listed in Prt1 1 01 lnis l o r n  crr l i iy  1hzl. to li best 01 my tnovrledgt ail3 
otiiei. the hiofmation ptovided in this rrpc:t is ttut and acwtate. 

Also. I certify tnat the fo l low iq  addition31 operatton: recotds applicable to  thls plant were prepared each day a certified operatot s t i l i e d  ci  
visited the plant during the reporting manlh Ldicatcd on this rtpocl cfd that thrsr lccorcs will be maintained available loc review at  the plant 
rite l o t  MI less than five ycatr: 

b 

. 
0 

. 

cccatdr of amounts o l  chemicals used and chemical l e d  rate:: 
ptoccsr performance tecotdr lot coagulationlflocculation 1e.g. soutce watet Iemperatute. pH. turbidity. color, and alkalinity and process 
effluent pH and alkrlity in addition to chemical lee4 ratest 
process perfotmance tecotdr for sedimentation k.g, proces eflluent tutbidity and sludge volume produced]: 
process performance recotds lot liltfatian [e.g, process effluent tutbidtty and color. number of  filters in setvicc. filtration rater.-unit l ltcr 
M volumes, head losses. length 01 lilter runs. ltequency of backwash amount of backvrash vrrtec used, ducation of backwash. and 
backwash iattsl; 
ptocess petfotmance tecotds lor lime.soda ash softening le.g, soufce watec and ptocess ellluent hardness in addition IO records lac 
coagul~tins!:locrlit?tich :eAi%atctic?.. & f ika t ic4 ,  
ptocess petfdtmance records lor ion exchange soltening 1e.g.. Iced and bypass Ilows. blend rate. and sali and brine usedl: 
ptocess pulotmance records for reverse osmosis 1e.g.. ked. product. and btinc Ilows: Iced pressure. ie&eratute. pH. conductivity, and 
tutbidity: ptoduct pH and conductivity: and btine pH and conductivity]; and 
ptocess peflotmance records lot electrodialysis 1e.g.. pslariiy. le td  tempecature and total dissolved solids. ploduct conductivity ,no toial  
dissolved solids. dilute Ilow rate. btine make.up. pressutes.(and v o l t h n p l .  

Charles H. S h e l t o n  2257  
Signzrurc and Oa!; I !am a, id  C E i l i l l c a i e  Number l p l e i r e  type o f  p i m i l  

118 



M - - W S ~ . . . ~ ~ .  OIP lP, ~ a . o ~ . , t o i a ~  Joitthly Opera t i on  Report for  Public W a t e r  Systems that U s e  Ground Water 

y:itm PYt'S Idrnlilicalion t4uriber' 2 4 5 0 3 6 4  
t e a i w n i  Plant )jam, Number  I 'L'oLrr i J o r k s  

and f o r  Consecur i ve  Publ ic  W a l c r  Systems that  Trcar  T h e i r  W a t e r  

1 I 24 
2 I 24 
3 I 24 
4 'I 24 
5 I 24 

1 .  SUMMARY OF D A I L Y  W A T E R  T R E A T I A E N T  O A T A  F O R  THE h lONT l l lYEAR OF A p r i l  1997 _I 

1,995,300 
2,015,700 

1.99&100 
1.9- 
1,881.400 

o chlottnc dioxide 

Ipallonsl 

I 24 
I 24 

2 . W O  
2.019.550 

Lowesl  l7c:idual 
Oirinlcctaot 

Concentfation at 
En:ry to Disttibution 

System ImglL)' 

1.9 
1.9 
1.6 
2.5 
2 .o 
2 . 1  

2 . 1  
77 

1.8 
1 .8  

-2.5 

- ne:idual Vacm!ec:ant in 0i::iobuinon Syr icm 

I 

I 5 I 0.4 I I 
I f I I 
I I I I 

119 



Month ly  Operation Report f o r  Public  Water Systems that Use Ground Water 
a n d  far Consecutive Puhl ic  Water Systems tha t  Treat Their Water 

IRSTRUCTIONS: S e t  Page s 
I .  GENERAL WATER SYSTEM A N D  WATER TREATMENT PLANT INFORMATION - -  - 

Water System Information 
oSptm Nun: Florida Public Utllltles Company PYlS Identification No.: 2450364 
*%stem Owner 
~un: 
A d d w s :  P.O. Box 418. 911 South w e e r  
City: Fernandine Beach State: -EL Zip Code: 17015 

Florida Public Utilit__i_eS-AmpaTLy ___._. .. _.  , ..____ Tekphon: t l x  

0 Sptm~ Type: a comnunitr: 0 noncransient non .co " i~y :  0 nonconmuni~y; 0 cwsecutive 
0 No. of Service Cocmclins at End 01 Reporting Month: 

\Vatcr Treatment Plant Informalion 

5,917 : Total Population Served II End of Reportimp Month: 11.900 

I fieatmen1 Plant 
Name: Number 2 Water Works Telephone No.: 904 126 1-3663 

State: & Zip Code: 32034 
Address: -d 
city: -rh 

*Pernitled MarLnm Day Capacity of Plant: 
*Plant Operators: See Page 3. 

4. 5 gpd: *Plant Category and Class per Rule 62.699.310131. F.A.C.: C 

II. S U M M A R Y  OF OAlLY WATER TREATLIENT OATA FOR THE MONTHIYEAR OF April  1997 : See Page 2.  

I ! I .  SVI I IMAEY OF USE, .:.T \'!$,Til3 T R i R T M E M T  PLAKT. OF POLYMEL COCTAil.II!;:G :.CRYLAlAIDE, FJLYIAEZ COfJTAII\IIf!E 
EPICHLORGHYOAB!, ANiJIDH IKirl \ l  JJG IAAIi'GkliESi SECiUESTRA:!T: 

STkTEII'lENi @ Y  LEAO/CHlEi VI'ATE? TREATIJEI!T ? M ! T  O?ERATOR 

L: OZJ: <. 

I\'. 

1 tits undersigvd hadkhief o p ~ r ~ t o r  01 the water treatment piant listed in Prrt I of tiis l o r n  ccrtiiy that. to the best of my Lnoviiedgr ana 
bdei.  h e  iniofmaucn provided in this repcrt IS true and x:urate. 

Also. I c t r t i i y  t i u t  chc followiag additional operitionr records applicrble to this plant were prepared each day I I  uru l i ed  operator stif led c i  
visited thc plant duthq h e  report iy  month indicated M this report 2nd thai these recorcs will be maintained available lor review at lht plsnt 
rice for MI l e u  than fwe years: 

0 

0 

0 

records 01 m t s  o f  chemicals used and chanicd leed rzler: 
process petlotmnce records ior coagJationlllocculacion (e.9- source water temperature, pH. tulbidity. color. and alkalinity and proccss 
rtfluenc pH and alkalinity in addition IO c h e k a l  Iced ratesl: 
proccss petlotmance records lor sedkn ta t i on  1e.g.. process effluent turbidity and sludge volume p t h d l :  
process peflormance records for filtration (e.9.. process ellluent turbidiiy and COIGI. number of filters in service. filltalion rates.-unil liltcr 
run volumcs. head losses. length of  lilter runs. lrequency of backwash. amounc of  backwash wale( used. duration 01 backwash. and 
backwash ratesE 
process pcrlotmancc records lor linwsoda ash soltening 1e.g.. source water and process elfluent hardness in addition to records lo r  
coagulati~,~flocriIlrticn. :eiiPentzticn. f ikZ1iG:d.  
process perlormtnce records lor ion c~change soltcning 1e.q.. leed and bypa5s llovrs. blend rate. and sali and brine uredl: 
process performance records lor reverse osmosis 1e.g- leed. product. and brine flows: feed pressure. tdpert ture .  pN. conductivirY, and 
turbidity: product pH and conductivity: and brine pH and conductivityl: and 
process pefformance records for eleclfodlalyris 1e.g.. palarity, leed temperature and total dissolved solids. product conductivity 2nd total 
dissolved solids. dilute flovt rate. brine makeup. pressured and voltslam~sl. 
[...]
process pedormance records lor reverse osmosis (e.9.. leed. product. and brine flows; lecd pressuie. temperrrure. pli. conduciirir),. and 
turbidity: product pH and conductivity; and brine plf and conductivity\; and 
process performance records for electrodialysis 1e.g.. polarity. feed temperature and total dissolved solids. product conductiviiy and ro ra l  
dissolved sdidr. dilute llow rate.  brine mdkeap. pressures. and volis/~mpsl. 

/ 

2 2 5 7  Charles I { .  S l i e l t o n  
Siqnaiure and O a i c  Ndnre a a d  C e r l l l l c a i e  Numbel lpleire lype of pflnil 

136 



o cldoiinr dioxide 

l ~ a l l o n s l  

1 24 1.014.000 
2 24 1,034,000 
3 24 1,342,800 
4 24 1,342,800 
5 24 1,418,300 
6 24 1,601,100 
7 24 1.436.400 
8 24 1,322,600 
9 24 1,494,900 

1 Q  24 1,471,900 
l 1  I 24 1,471,900 
12 I 24 1,232,200 
:f I 24 I lJ83,800 

I 1: I 24 I 1,636,000 
I 36 I 24 I 1,767,300 

' 7  I 24 I 1.010.050 ! I 24 I 1.010.050 
I I 24 I 1.462.400 

20 I 24 I 1 , 5 ~ 2 3 0 0  
$ 1  2 1  I 24 I 1.537.100 

2 2  I 24 I 1,622,700 
23 I 24 I 1,542,400 
24 I 24 I 1,772,950 
2 5  I 24 I 1,772.950 
26 I .24 1,592,000 

, . z 7  24 1.782.600 
28 24 1,714,200 
29 24 1,985,700 
30 I 24 I 1,986,200 

, 3 l  I 24 I 1,830,600 

t L  i 24 ! 1,584.600 

i o t i t  I X X X X X X  I 46,678,800 
Avs. I X X X X X X I  1 505 768 
Mzn.  lXXXY.):XI 1 986 200 
I I  JI ~ n y  rrmr tne rsr#auJl dwntec:wn: conc ' 

Lo-est ncsidual 
0isinIect.nt 

Concentration 81 

Entry t o  Oisciibucion 
System (mglC1' 

2.1 
2.0 
2.0 
2.0 
1.8 
2.0 
2.0 
2.5 
2.0 a 

2.0 
2.0 
I .  
L .  I 

A,.- 
2.0 
1.8 
2.5 
2.6 

2.5 
2.5 

L 
2.5 
2.5 
1.5 
1.8 
1.8 
1.8 
1.8 
1.0 
1.0 
1 1  

- 1.0 
L X X X X X X X X X X X X  

,: x x x X x x XX >: xxx 
~ X X X L X X X X X X X X  
?:ratto.- at me e n v y  

f r e e  J vada ble chlorine. d o s e  un 

.. .' Rcoortcd 
:Emergency 
or 'Abnormal 

Ooeratino 
Condiimns 

: . I 

~ 

I I I i 
I I 1 I 
I I I 
I I I 1 
I I I 
I 1 I 
I I I 

5 I 0.3 I I 
I I I 

- ~ 

I I I 

I 
I 

- 
6 0.4 

1 2 -  

ihc r c s , d u a l o ~ s ~ n l e c : a n :  conCcnlra:,on I S  a :  lecsr  eowrvalcnl 10 0 ? 

137 



M o n t h l y  Opera t ion  Repor t  f o r  Publ ic  W a t e r  Systems t h a t  Use  G r o u n d  W a t e r  
a n d  f o r  C o n s e c u t i v e  Putil ic W a t e r  S y s t e m s  t h a t  Treat T h e i r  Wate r  

INSTRUCTIONS: S e e  Page 5. 

I .  GENERAL WATER SYSTEM A N D  WATER TREATMENT PLANT INFORMATION 

Waier System Iriformiiion 
*System Name: Florida  Publ i c  U t i l i t i e s  Companv PWS Identilication No.: -0364 
*Sntcm Owner 

N u n :  Florida  Publ i c  Ut i l i t ies  Company, _.._ ..___ Telephone Ha.: 904 / 26 1-3663 
Address: P . O .  Box 418,  911 South 8 t h  Streee  
City: Fernandina Beach Statr: pL Zip Code: 320s 
System Type: B Comrmnity: 0 nonttansient nonconrmnity: 0 noncocmunity: 0 conseculire 

*No. 01 Service Connections a i  E n d  of Reporting Month 5997: *Tota l  Populatiom Served i t  End 01 Reporling Month 

Water Treatment Plant Infotrmtion 
Treatment Plant 

11 I 900 

Name: Number 1 Water Works Telephone No.: 904/27 7-1971 
Address: North 11th S t r e e t  and At lant fc  Avenue 
City: Fernandina Beach state: Zip Code: 32034 

*Pun i t l ed  Maxinun Day Capacity of Plant: 5 .7  gpd: *Plant Category and Class per Rule 62.699.310131, F.A.C.: c 
-Plant Operaiots: See Page 3. 

11. S U M M A R Y  OF OAlLY WATER T R E A T M E N T  O A T A  FOR THE MONTHIYEAR OF : See Page 2. 

111. S U M M A R Y  O F  USE, A T  WATER T R E A T M E N T  PLANT, OF POLYIVIEK CONTAitJlE!G ACRYLAMIOE. POLYMER C O N T A l N l f l G  
EPICHLOROHYDRIN, A N i l l O R  IKON A N D  MANGANESE SEOUESTRAN:  Sei  Page 4. 

I\'. S T A T E M E N T  B Y  LEADlCHlE i  WATER T R E A T M E N T  PLANT OPERATOR 

I. the undersigned kadlchief opetator o l  the water ttcatment plant listed in Part I 01 this form ccrli ly that. to the best of my knowledge and 
belief. the inlornution provided h this tcport is true and accurate. 

Also, I certi ly that the following additional operations records applicable Io  this plant were prepared each day a certified operator stalied oi 
visited (he plant during the reponing month cnduatcd on this rrport and lhal t h u e  iecotds wil l be mricltained J V d J b k  foc review a1 the plant 
site fot not less than five years: 

September 1997 

0 

e 

0 . 

trcordr of amounts 01 chemicals used and chmical  feed rates; 
process perfocnunce records lot  coaguhtionlflocculation 1e.g. source water temperature. pH. turbidity. color. and alkaiinily and process 
effluent pH and alkalinity in addiuon to churical feed n t e s L  
process pcrlornunce tecords lor redimentation 1e.g- process ellluent turbidity and sludge volume producedt 
ptocess perlotnuncc records for fitration le.g, process effluent turbidity and colot. number of l iters in setvice. filtration rates,-unit l i t e r  
run VOIUMS, head losses. length of filter runs, ltequency of backwash, amounl of backwash water used, duration of backwash. and 
backwash rates\; 
ptoccrs perfornunce records lor l imemda ash soltening 1e.g.. source water and process efllucnt hardness in addition to records lot 
coagulationlflocrulition. sedinrentrtion. dad IiItiationL 
process performance records lor ion exchange softening le.9.. leed and bypass Ilowr. blend rate, and ralt,and brine used\; 
process pef@nuncc records for reverse osmosis k g ,  feed, product. and brine flows; feed pressure. temperrcure. pH. conduciirity. and 
tutbidity; ptoduct pH and conductivity; and brine pH and conduciivityl: and 
process pcrfornunce records lo t  electrodialysis 1e.g.. polarity k e d  tunperature and to ta l  dissolved solids. product conductivily an6 total 
dissolved solids, dilute llovr rate. brine make.up. pressurcs. t nd  volidrmpsl. 

Charles It. S h e l t o n  2257 . 
Signature and Oaie Name aad C e r i r i r c a r e  Number lplerre iype or p i m i )  

S T A T E  Of FI  O R l O A  
D L P A R 1  M E N 1  OF tXV1ROIIMLNTF; I .  PROTECTION 

I1 0 R I I I F h  S T 9 I S i  R I C T  
7825 EhYMEADOVC,  \';iY. SlJlTE C 2'LO 
IACKSONVII t [  F L O R I D / i  3 2 5 6  7577 

138 



Moti th ly  Operation Reporl f o r  Public W o l e r  Systems i l l a t  o s e  Ground Water 

Syslem PWS Idrnl i l ical ion Humber: 2 4 5 0 3 6 4  
i r c a l n F n l  P l a n l  N a i n c :  Number  1 N a C e r  Woi-ks 

) I .  SUMMARY OF DAILY W A T E R  T R E A T M E N T  D A T A  f O R  THE hlONTHIYEAR O F  September 1 9 9 7  

and f o r  Consecutive Public Water Syrtems t h a t  T t e a t  T h e i r  Water 

P 

Type 01 Rcridual U t r d e c l a n l  I.\aiir(ainrd in Oirtiibu1ion System S e i v e d  b y  P l a n \ :  B I i e e  chlorine: 0 c o n i b i n c d  clilorine khloraniincl; 
o chlorine dioxrde 

6 I .24 I 1.993. 800 I 2.2 I I I 

9 1 2  4 I 1. 880.300 I 2.1 ! I I 
l o  I 24 I 1,915,100 I 2.0 I I 5 I 0.5 I 

139 



M o n t h l y  Operation Repor t  f o r  Publ ic  W a t e r  S y s t e m s  t h a t  U s e  G r o u n d  W a t e r  
a n d  f a r  Consecut ive  Publ ic  Water S y s t e m s  t h a t  T r e a t  T h e i r  W a t e r  

INSTRUCTIONS: S e e  Page 5. 

I. GENERAL WATER SYSTEM A N 0  WATER TREATMENT PLANT INFORMATION 

Water System Idoriiation 
*sySluTl Namc: F l o r i d a  P u b l i c  U t i l i t i e s  C o m p a n y  PWS ldeniilication No.: 2450364 
*Svstm Owner 

N u n :  Florida Public Utilistles C o m p a n y ,  _,,_ .. ,____- Tekphone Ha.: 9041261-3663 
Address: P.O. B o x  418, 911 South 8 t h  S t ree t  
City: Fernandina B e a c h  State: Zip Codc: 32035 

System Type: 8 Communitr; 0 nowtransient nonumnunitv; 0 nonsMmunity; 0 m e c u t i v e  
-No. 01 Service Connections at End 01 Reporting h4onth 5997 : *Total Population Served at End of Reporting Month: 

Water Treatment Plant Information 
Tteatmeni Plant 

11,900 

Name: N u m b e r  2 Water Works lelephone NO; 9041277-1972 
Address: 2203 R y a n  R o a d  
City: Fernandina B e a c h  slate: 5 Zip Code: 32034 

*Permiited Maximum Day Capacity 01 Plant: 4.5 gpd: *Plan1 Category and Class per Rule 62699.310(31. F.A.C.: C 
*Plant Operators: See Page 3. 

II. S U M M A R Y  OF DAILY WATER TREATMENT D A T A  FOR THE MONTHIYEAR OF S e p t e m b e r  1997 : See Page 2. 

Ill. S U M M A R Y  OF USE, A T  WATER TREATMENT PLANT, OF POIYIVIEK COh'TAit.)lP!Ci kCRYLAI4IDE. POLYMER CONTAINING 
EPICHLOROHYDRIN, ANillUR IRClll ANG MANGANESE SEOUESTRANT: S.2 Page 4.  

I\'. S T A T E M E N T  B Y  L E A D l C H l E i  WATEE T R E A T M E N T  PLANT OPERATOR 

1 the undusigned leadlchiel operator 01 the water treatment piani listed in Part Io1 t h i s  form certily that. to the best 01 my knowledge and 
belief. the information provided in this report is true and accurate. 

Also. I cartily ihai the lollowing additional operaiionr records applicable to this plant were prepared each day 1 certilied operator stilied a i  
visited the plant during the reporting month indicated M this report and that these records will be maintained available for review rl the plant 
site for not I n s  thin five years: 

. 
0 

. 

. 
0 

. 

records ol m u n i s  of chemicals used and chemical feed rater: 
process perlormance records for corgulriionlllocwlation 1e.g. source water temperature, pH. turbidity. color. and alkalinity and process 
efflucnt pH and alkalinity in addition IO chemical leed raierl; 
process performance records for sedmcntrtion Ie,.g. ptocess ellluent turbidity and sludge volume producedl; 
process pcrlocmance records for filtration (e.9.. process ellluent turbidity and color. numher ol ( i w s  ki service. filtration iates.-unit lilier 
run volumes, head losses. length 01 lilrer runs. ltequency o f  backwash. amount 0 1  backwash water used, duration 01 backwash. and 
backwash ratesl: 
process performance records lor lime.soda ash soltening le.g,, source water and process ellluent hardness in addition to records lor 
coagularion!llocrul~tia~ redinmiation. an i  fi:mtian\; 
process perlormance records lor ion exchange soltening 1e.g.. leed and bypass Ilows. blend rate. and sali,and brine usedl: 
process per]ormance cecotds lor reverse osmosis 1e.g- leed. product. and brine Ilows: leed pressure. temperrtute.  pH. conduciiviiy, and 
turbidity; product pH and conductivity; and brine pH and conductivity]: and 
process performance records lor electrodialysis 1e.g.. polarity ked  temperature and totdl  dissolved solids. product conductivity and local 
dissolved solids. dilute llow rate. brine makeup. pressures. and voltslampsl. / 

Charles 11. Shelton 2257 
Signaiure and D a l e  Name a,id Ceciiiccace IJumbet lplezre i y p e  or picni l  

S T A T E  'Of F L f l R l O A  
DE P A R T  M E N  T 0 F EIiV I I: 0 I4 M E  N T AI. P H 0 T ECT IO N 

I i O R l  i l  E A S T  D l S i I t  ICT 
7825 EAYMEADOV/IS i ' / i Y ,  S lJ lTE C.2'?0 
JACKSON\II NE. F L O R I  nii 3 2 5 6 . 7 5 7  7 

140 



---l.IS-.l.**. Of. *ecl ',.',,.,, 0131 
Moi i th ly  O p e r a t i o n  Repor t  :or Public W a t e r  Syslems that Use Ground Water 

Sr i l rm P W S  Idtnlilicarian liumber: 2 4 5 0 3 6 4  
1 r P a t r i r n l  Flanc l i a r i r .  ~q(ir,r\>er 2 W a t e r  Works 

II 

and fo r  C o n s e c u t i v e  P u b l i c  W a t e r  Syslcms t h a t  T r e a t  T h e i r  W a t e r  

-- 
SUMMARY O F  D A I L Y  W A T E R  T R E A T M E N T  D A T A  F O R  THE hlONTH/YEAR O F  September 1997  

T y p e  0 1  Residual Ulsmlcccanl hlrinlained in Ulstribution System S e r v e d  b y  Plani: 0 l r e e  chlorinr: 0 cotnblrted cltlorine Ichloraminel: 

20 I 24 I 1.901,500 I 2.0 I I I 
' 21 I 24 I 2,037,800 I 2.2 I I I I 
2 2  24 I 2.037.800 I 2.2 I 

. 23 24 I 1.800.100 I 2.0 
24 24 I 1,228,100 2.2 

I 25 24 I 1,508,300 I 2.5 ' I  
26 I '24 1,336,700 I 2.0 
2 7  24 1,120,433 2.0 - 
28 24 1,120,433 2.5 
29 24 I, 120,434 2.5 I 
3o I 24 I 1,291,600 2.2 I - 

I I - 31 1 . .  
~xxx"xxxxxxx x>:xxxxxx ioial  ( X X X X X X J  50 517 1 00 I xxxxxxxxxxxxx I y . X x x x x x % x x  16 

I&=. I xxx):):~ I 
Avs. I XXXXXX I 1 683 903 I CXXXXXXXXXXXX I XXXSXXXXXX XXXXXXXXXXXXSC IX%):XXXX.X);>X X):XXXX%X 

2 041 goo 1 xxxxxxxxxxxxx I xcxxxxxxxx x x x x ~ ~ x c ~ x ~ x x x  I x x x x ~ x x x x x x  xxxx):xxx 

o chlorine dioxide 

Day 01 -Haws Ournti ly ol,Finished 

Month Operation (gallons1 
the ' Plant in Water Produced by Plant 

1 24 1.830.600 
2 24 1.830.900 
3 24 1,483,200 

24 1,736,700 
5 24 1.427.100 
6 24 1,763.000 ' 24 1,972,550 
a 24 1.972.550 

1 1  I 24 i 1,329,200 

9 24 1,943.900 
'O 24 2,016,000 

. L?wcrl nesidual 
Oirinlectanc i { 

Concentration at .  
Entry 10 Oislribution 

System (mglCI' . 

1.6 1 I 5 
2 . 7  I I I 

P a g e  7 

141 



P ~ l o n t l i l y  O p e r a t i o n  Repor t  f o r  Publ ic  Water Systems t h a t  Use G r o u n d  Water  
a n d  f o r  C o n s e c u t i v e  Puh l i c  Wate r  Systems that  Treat Thei r  Water 

INSTRUCTIONS: See Page 5 

I. GENERAL WATER SYSTEM A N 0  WATER TREATMENT PLANT IN fORMATlON 
.. - 

Water System Inlotmation 
PWS Identification No.: 2450364 *Syslem Name: Florida P u b l i c  Util it ies Company 

SVSIrm Owner 
Tekpbne  tis: 9041261-3663 ' Florida Publ ic  U t l l i t l e s  Company _.__._.._..___ Nunc: 

Address: P.O. Box 418. 9 11 South 8th  Street 
C i g  State: Zip Code: 32035 
S y s i m ~ w i r a n s i e n i  n o n a m w i t ~  0 nonc-ty: 0 conseculive 
No. of Service Conncclions at End 01 Reporting hbntlc 6 , 0 3 7  : Toll( Popdalion Served JI End 01 Reporhy Month: 

Waier Tiratrnenl Plant Inlormation 
Ttrrtmtni Plant 

11,900 

N J ~ :  Number 1 Water Works 9 Telephone No.: 9041277-1971 
Address: North 11th S t r e e t  6 A t l a n t i c  Avenue 
City: Fernandina Beach slate: & Zip Code: 32034 

*Permilled Maxi" OJY Capacity 01 Plant: 5.7 gpd: *Plan1 CJle9Ory and Class per Rule 62.699.310(31. F.A.C.: c 
Plant Operators: See Page 3. 

II. S U M M A R Y  OF OAlLY WATER TREATMENT D A T A  FOR THE MONTHlYEAR OF : See Page 2. 

111. S U M M A R Y  OF USE, A T  \YATER TREATMENT PLANT, OF POLYh4EK C O h l T A i N I f G  ACRYLAMIDE, POLYMER CONTAINING 
EPICHLOROHYORIN, ANOlOR IfiCtN' A N 0  MANGANESE SEOUESTRANT: Sen Page 4. 

I\'. STATEMENT BY LEAOlCHlEi  WATER TREATMENT PLANT OPERATOR 

October 1997 

L the undersigned kadlchief operalor 01 [he WJICI treatment plan1 listed in Pail I of this lorm cerlily Ihal. Io Ihe best 01 my knowledge and 
bdiei. the hiormatien provided in this report i s  Ifw and accwate. 

klso. I c u t i l y  that the lollowing additional opcfatlons records applicable io  this plant were prepared each day a certified operator stalled oi  
did the plmt d u b  the reporling m i h  indicated on chis report Jn6 that these rccwds wil l be nuhtnined available lot review a1 the plan1 
site lor no1 less lhan five years: 

records ol amounts 01 chemicals used and chcmicrl Iced rates: 
process p e r l o t w e  tuords lor coagulacionlllocculatioa 1e.p. source water lemperalure. pll. Iwbdty. color. a d  alkalinity and ptocess 
i l f h l l  pt i  and alkalinity h addiuon lo chun'cal Iced ralesk 
process petlornunce records lor Icdimenlarion 1e.g.. procrss ellluenl turbidity and sludge volume ptoducedl; 
process perfotnunce records lor filtration fe.9- process ellluent turbidity and color, number of lilterr in service. fitraiion rates,-unii liltet 
tun volums. head losses. length of lilter runs. Irequency of backwash amount 01 backwash water used. duration 01 bJ&WaSh and 
backwash ratesl: 
process perlormance records lor lime.soda ash solleninq 1e.g.. souice water and process ellluenl h a r e s s  in addition IO records lor 
coagulJlionlllotrul~tion. sedimentation. d n j  f i l lnl ionl. 
process perlotmince iecotds lor ion exchanpe soltening 1e.g.. leed and bypass Ilows. blend rate. and sali,and brine used): 
process pn lo rmnce  records lor reverse osmosis le.9.. ked, product. and brine llows; k e d  pressure. temperrlure. pH. conductivity, and 
turbidity; product pH and conductivity: and brine pH and conductiviryl; and 
process perlormance records lor electrodialyds le.9.. polarity. Iced temperature and total dissolved solids. producl conductivity ana total 
[...]
visited Ihe plrnt d w h q  Ihc reporling month indicated on this report a d  lhrl there records will be m h r i n e d  rvaibblr for review JI Ihr plant 
f i l l  fOf  MI k S S  than five years: 

. 
records of amounts of chemicals used and chemical feed rues: 
process performance records lor coaguhtionlflocculaliDn 1e.g.. source water temperature. pH. tutbidity. color. rod  alhlinity and ptocess 
eflluenl pH and alkalinity in addition IO chemical feed ratesl; 
process performance records for sedimentation (e.9, process effluent turbidity and sludge volume pcoducedl; 
process performance records for filtration 1e.g.. process eflluenl turbidity and color. number of filters in service, filtration rates.-unit filter 
run volumes, head losses. length o f  lilter runs. lrequency o f  backwash a m u n l  of backwash waler used, duration of backwash. and 
backwash rates): 
ptocess performance records for lifwsoda ash soltening 1e.g.. source water and process ellluenl hardne,ss in addition to records lor 

process perlormance rccotds lor ion e~change solteninq 1c.g.. k e d  and bypass Ilows. blend rate. and salt and brine usedl: 
process performance records lor reverse osmosis [c.g.. ked. product. and brine llows: Iced pressure. temperztute. pH. conductivity. and 
turbidity: product pH and conductivity; and brine pH and conductivityl; and 

coagula tionlflocrul z tion. sediment a tion. rnd lil Ira lion); . I  

process perlotmance recotds (or 
dissolved solids. dilute flow rate. 

and to\al dissolved solids. ptodrci conduclivity and total 

Charles H .  SlieLcon 2 2 5 7  
Signature and O a i e  Name aad C e r i i i i c a i e  Number lpleese lype 01 piini l  

S T A T E  ,OF f L O A l O A  
0 t PA R I M E N T 0 F E I4 V I I: 0 I4  M Ell I A L  P R 0 T EC I ION 

I{ 0 R I 1 I E k S 1 ill STRICT 

J A C K S O N \ J I L l E .  FLORID/ I  32256,7577 
7825 f!hYhlEA[)0?/'(3 Y:XY. SlJlTE E.2QO 

_, -. . 

144 



N~-%l*6~.wn. O l r  I w r  S > . S J J , 9 ! O t 3 9  
MoiiIlily Operation R e p o r l  for Public Water  Systems that  Use Ground W a t e r  

S y r i r i n " P ~ S ' l d t n t i l i c a i i o n  Number: 2 6 5 0 3 6 4  
1:talnrnl Plan! )lam: Number 2 W a t e r  k'or1.s 

snd, lor  Consecutive Public W a t e r  S y s t e m s  that  T r e a t  Their Water  

II. SUMMARY OF DAILY WATER TREATMENT O A T A  [OR T l i E  hlONTti IYEAR OF O c t o b e r  1997 

Type 0 1  lltridual Oinnleciani Mainlainpd ~n Oisiribuilon Syrlem Served b y  Plan[: @ f l e e  ctrloilne: 0 combined chlorine Icliloraminel: 
o chlorinr dioxide 

145 



M o n t h l y  .Opera t ion  Report  f a r  P u b l i c  W a t e r  Systems t h a t  Use G r o u n d  W a t e r  
a n d  f o r  Consecut ive  P u b l i c  Water S y s t e m s  t h a t  T r e a t  T h e i r  W a t e r  

INSTRUCTIONS:  See Page 5 

I. GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION 

Water System i n l o t k t i on  
*System Name: Florida Public U t i l i t i e s  Comoanv PWS Identilication No.: 2450364 ' 

System Owner 
~~ 

Name: 904 / 2 61-36 6 3 
Address: P . O .  BOX 418. 911 South 8 t h  Screec 
City. Fernandina Beach State: A Zip Code: - 5  

Florida  Public U t i l i t j g g - _ C o m o a n y  _.___._...._.______ Telephone Ha.: 

System Type: a co"mit): 0 non.trmrienl ~ ~ c o n r m n i r ) :  0 noncocnmmity:, 0 consecutive 
-No. of Service Connechnr at End 01 Reporting Month: 6047 : *Total Population Served at End of Reporting Month: 

Water Treatment Rant Inlormation 
Treatment Plant 

11,900 

Name: Number 1 Water Works Teleplione No.: 904 12  77-19 71 

City: Fernandina Beach stale: zip Code: 32034 
Permitted Maximum Oay Capdcicy of Plant: 5 . 7  qpd; Plant Category and Class per Rule 62499.310(3], F.A.~: c 

*Plan1 Operators: See Page 3. 

Address: NorthJJCh S t r p w d p  

(I. S U M M A R Y  OF DAILY WATER TREATMENT D A T A  FOR THE MONTl l lYEAR OF November 1997 : See Page 2 

111. S U M M A Z Y  OF USE, A T  WATER TREATMENT PLANT, OF POLYMEK C O N T A i N I N i  ACRYLAMIOE, POLYMER CONTAINI I IG 
EPICHLORGHYORIH. ANillljR IRON A N D  MANGANESE SE0UESTRA:IT: Set  Page 4. 

I\/. STATEMENT 8Y 1EAOlCHlE i  WATER TREATMENT PLANT OPiRATOR 

1 the undetsipc\td Ic8dlchief operator 01 the water treatment piant listed in Part I 01 this lorn ccrlily that, Io Ihe best 01 my knowledge and 
brkl. the in lo tmi ion provided in this rcpoct i s  true and accurate. 

Also, I ce r i i y  inat the IoUowq r d d i t i w l  operations records appbcabk to this p h l  were prepared each day a certified opcratoc rialied o i  
risitrd the P(mc &ing Ih icpocting month indicated on this tcport and ihat these tecotds will be maintained avrilabb lor review at the plant 
site lor not krs than five years: 

0 

0 

8 

0 

. . 

records of amounts 01 chemicals used and chemical k e d  rates: 
process pulormrc~c tecotds loc corQulationlllMculalion l e&  souice water Irmprrrlure. pH. tuibidity. MI. m d  Jlkalinily and process 
rfflueM pH and dkrl ini ty in addition to chemical feed rrtesk 
ptocess pctlotnunce records lor sedimentation le.9, ptoctss elfluent turbidity and sludge volume ptoductdl: 
process perlormance records for filtration 1e.g.. process elfluent turbidity and color. number 01 lillers in service. filtration rater.-unit liltec 
run volumes, head losses. length 01 (iller runs. lrequency o f  backwash amounl ol backvrash water used. duration 01 backwash, and 
backwash ratesl; 
process pt r lormnce records lor Itmemda ash soltcninq le& source watec and process ellluenl hardness in addition to records lor 
coagulrtioa!llacc~l~etion. zcdtmntztion. rad li:l;aiiortl. 
process perlormance records lot ion ezchanpe soliening 1e.g. k e d  and bypass Ilows. blend rale.  and sal t  and brine usedl; 
process pedormancc records lor reverse osmosis 1e.g.. ked. product. and btine Ilows: feed pressure. leniperature. pH. conduciirilf. and 
turbidily; product pH and conductivily; and brine p l l  and conductivilyl: and 
pcocers petlormance records lor eleclrodialysis le.g.. pal at it^ Iced temperalute and tout  dissolved solids. ptoducl conduclivily ana iota1 
dissolved solids. dilute llovr r u e .  brine mabup.  ptesrurer. and voll~latnpsl. 

C h a r l e s  H. S h e l t - o n  2 2 5 7  , 

S t g n a w r e  and Oair l lanie aad C e i l i i i c a i e  Numbei lvlrrre f y p e  01 p i tn i l  

146 



c 

I47 



P,qnnthiy O p e r a t i o n  R e p o r t  f o r  Pub l i c  W a t e r  Systems t h a t  Use  G r o u n d  W a t e r  
a r i d  f o r  C o n s e c i i t i v e  P u h l i c  W a t e r  S y s t e m s  t h a t  T r e a t  T h e i r  W a t e r  

INSTRUCTIONS: See Page 5. 

I .  GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION 

Wate r  Svstem Information 
* S y s l m  Name: Florida Publ i c  Util it ies Companv PWS Identilication No.: m 3 6 4  ' 

Svstem Owner 

. -  

Name: 
Address: P.O. Box 418.  911 8 t h  u e e r  
City: Fernandina Beach State: Zip Code: 32035 

Florida Pub 11 c Uc i 11 c $e-CQwanu.. - ___ ._ -. . . .__ __ Telephone th.: 904/261-3663 

System Type: B community: 0 nonmansient n o n c m n i i y :  0 a o n a u r " i y :  0 consecutive 
* N o .  of Service Connections a t  End 01 Reporting Month: 6047 : * T o t a l  Population Served at End 01 Reporting Montli: 11 ,900  

Water Treatmen1 P h i  lnlormaiion 
Treatment Plant 
Name: Number 2 Water Works Teleplione No.: 904/ 27 7-1972 
Address: 2203 Ryan Road 
Ciiy: Fernandina Beach s la te :  Zip Code: 32034 

6 Permitied Marimum Oay Capacity of Plant: 4 . 5  gpd; *Plan1 Category and C lass  per Rule 62.699.310(31, F.A.C.: C 
-Plant Operators: See Page 3. 

II, S U M M A R Y  OF O A l l l '  WATER TREATMENT DATA FOR TI {€  MONTHIYEAR OF November 1997 : See Page 2. 

111. SUMMARY OF US€, A T  WATER TREATMENT PLANT, OF POLYMEK C0NTAiNII:lG ACRYLANIIOE, POLYMER COIITAINING 
EPICHLORGHYORIF!. AND/OR lfiW ANG MANGkEiESE SEOUESTRA:!T: Sr2 Page 4 .  

I\'. STATEMENT BY LEAOICHIEF W A T E h  TREATMENT PLANT OPiRATOR 

1. the undersigned leadlchiel operator 01 the waier treatment piant listed in Part I o 1  this loim. cer t i l y  that. to the best 01 my knowledqe ano 
btliei. the i n i o i m u m  provided in tks report i s  true and ucurate. 

Also. 1 certiiy ihat the following addititma1 operaiurns records applicable io lhs plani were prepared each day a certilied operator s i r l ied o i  
visited the plant durm9 ihe reporting month indicated on lhir teport and that these records wil l be maintained available lor teview at ihe plant 
site lor not less than five years: 

. 

. . 

. 

records 01 amounts 01 chemicals used and chemical ked  rate:: 
process petlormance tecords lor coagdationflloccdation 1e.g.. source watef temperature. pH. turbidity. color. and alkalinity and process 
elfluent pH and alkaliniiy in addition to chemical k e d  ratesl: 
process performance records lor sedimentation le.9, process eflluent turbidity and sludge volume producedl: 
process perlormance records for filtration le.g.. ptocess eflluent turbidq and color. number 01 filters in service. liltration rates.-unit lilter 
fun volumes. head losses. length 01 l i l ter  runs. Irequency of backwash. amount ol backwash v w e f  used. duration 01 backwash. and 
backwash rates l :  
process perlormance iecoids lor lime.soda ash softening 1e.g.. souice watei and process ellluent hardness in addition to records for 
coagulation!llocr~rI?tion. scdimmrtion. and fi:iiaiiuiil, 
process prrlotmance records lor ion exchange soltening k g . .  leed and bypass Ilows. blend r a t e .  and salt fnd bine used): 
process peLlormance records lor reverse osmosis le.9.. ked. prorluct. and brine llows: leed pressure. tempersiure. pH. conduciivity. and 
turbidiiy; product pH and conductivity; and brine plt and conductivityl: and 
process performance records lor electrodialysis 1e.g.. polarity k e d  temperature and total dissolved solids. product conductivity ana total 
dissolved solids. dilute Ilow ra te.  brine makeup. pressures. ind  vollslmlpsl. 

C h a r l e s  II. S l i e l c o n  2 2 5 7  
8lgfldtUle and o d l e  Iddine d i d  C e i t i i i c a i e  Number ly lerse t ype  or prtnil 

I48 



Ourntity o l~ f in i rhed  
Wmter Pioduced b y  Plant 

laallonrl 

1,246,400 
1 I 006 I 700 
I, 006,700 
1 I 159,800 
- 1,295,400 

1,238,300 
1,174,900 
1,114,600 

L.347.300 
I. 347.300 I 
1,396,200 1 

L o r c r t  flcridual 
Oisinlcctant : .' 

Conceniration mt 
Ent fv  to Oirliibution 

Svriem ImglLI' 

2.0 
2.4 
2.4 
2.2 
2.2 
2.2 
2.3 
2.5 
2.1 
2.1 
2.2 I 
2.1 I 

,'.neoortcd 
:Emergency 
01 ' A  bnormml 

Oeeia tine 
Conditions . .  

. .  
I I I 

I I I 
I I 
I 

I 
I 
1 
I I I 

1 .  
I I I 

I 5 I 0.4 1 
I 

I I I 

I 1 -  

I I I 

149 



! Depar tmenl  of  
Environmental Protection 

M r . d l r 2 u t n . 4 .  O t I  6- 6 2  . , , , . ,IO(,, 

M o n t h l y  Opera t ion  R e p o r t  f o r  P u b l i c  W a t e r  S y s t e m s  t h a t  Use G r o u n d  W a t e r  
and f o r  C o n s e c u t i v e  Publ ic  W a t e r  S y s t e m s  t h a t  T r e a t  The i r  W a t e r  

INSTRUCTIONS: s e e  Page 5. 

I .  GENERAL WATER SYSTEM A N 0  WATER TREATMENT PLANT INFORMATION 

Water Svstem Inlormation 
asp1LIII Name: ~Florida Public Uti lities Comoanv 
.Svstem Owner 

.. - 
PWS Identification No.: 2450364 

Nun: 
Address: P.O. BOX 418, 911 SO uth 8th S t t  eet 
City: -Beach State: Zip Code: 32035 

Florida Publib Utilifi es &"lY I .- __.- .. - . . . --- Telephone Ha.: 904 / 26 1-3663 

System Type: a "uni ty:  0 nontransient noncomnunit)S 0 non~OmmWrity: 0 consecutive 
No. of Service Connections at End 01 Reporting Month 6070 : Told Popdalion Served a1 End of Reporting Month 11.900 

Water Treatmenl Plant Information 
Treatmen1 Plant 
Name: Number 1 Water Works Telephone No.: 904 12 7 7-1 9 7 1 
Address: North 11th Street d Atlantic Avenue 
Cily: F e r n a u  Beach Slate:  ,A Zip Code: 32034 

*Permitted Maxi" Day Capacity of Plant: 5.  7 gpd: *Plant Category and Class per Rule 62.699.310131 F.A.C.: C 
*Plant Operators: See Page 3. 

I I .  S U M M A R Y  OF DAILY WATER TREATMENT OATA FOR THE MONTHIYEAR OF December 1997 : See Pace 2.  

111. S U M M A R Y  OF USE, A T  WATER TREATMENT PLANT, OF POLYMEfi CONTRiNlhlG ACRYLAMIOE, POLYMER CONTAINING 
EPICHLOROHYDRIN. AND/OR l R W  AND MANGANESE SE0UESTRA:JT: Se: Page 4. 

IV. STATEMENT B Y  L E A O l C H l E i  W A T E h  TREATMENT PLAldT OPERATOR 

1 the undersigned leadkhief operator 01 the water treatment plant listed in Part 1 0 1  this lofm cerlily that. to the best 01 my knowledge and 
bclicl. h e  i d o r m i i o n  provided in this report i s  true and accurate. 

Also. I cert i i r  that the lollowing additional operations records applicable to  this plant were prepared each day a crrti l icd operator stalied o i  
visited the plant during the reportinq month indicated on this r q w t  and that these records will be maintained available lo( review at  the plant 
site loc MI less than five years: 

0 

0 

b 

. 

records 01 amounts 01 chemicals used and chemical Ired rates: 
process performance records lor coaguiationlllocculation (e.9, source water temperature. pH. turbidity. color. and alkalinity and process 
clflueni pH a d  alkalinity in addition IO chemical ked raterl; 
process perlormance records lor sed imen tah  (e.9.. process ellluenl turbidity and sludge vdume producedl: 
process perlormance records lor liltration kg. ,  process ellluent turbidity and color, number 01 lilterr ia service. filtration rates.unit l i l t t i  

run volumes, head losses. length 01 Illter runs, lrequency of backwash. amount 01 backwash water used, duration of backwash. and 
backwash ratesl; 
process petlormance tecotds lor lime.soda ash soltening k g ,  source water and process ellluenl 'hardness in addi1ionito records lor 
coagulation!llocrirI'tion. sedimentation. mi 1i:tiationI; 
ptocess perlormance records lor ion exchange solteninq 1e.g.. feed and bypass Ilows. blend rate. and s a l t  :and brine usedl: 
process pylormance records lor reverse osmosis 1e.g.. ked. product. and brine Ilows: Iced pressure. temperature. pH.. conductivity. and 
turbidity; product pH and conductivity; and brine pH and coqductivityl: and 
process performance records lor electrodialysis 1e.g.. pohrily. k e d  temperature and total dissolved solids. product conductivity ann total 
dissolved solids. dilute llow r a t e .  brine make.up. pressures. (Ind voltslampd. 

Charles  H. Shelton 2257 
Name aad C e r t i i i c a i e  Number lplezre i ype  0 1  p r m i l  Signature a n d  O a t e  

ST A T  E , ( IF  F L O R IO A 
DEPART I,! E l l  T O f  EIiVII:ON M [ P I  TAl. P R O T  E C T I O N  

IIORIIIEA:T i l l S i R l C T  

J A C K S O I I \ ' I L L E .  F L O R I D A  32 '256.7517 
7 8 2 5  C A Y M E A O O ? I C  i':hY, SlJlTE E - 2 C O  

1 so 



/I. SUMMARY O F  O A l l Y  WATER TREATMENT D A T A  [ O R  THE h I O N T I i I Y E A R  OF December 1 9 9 7  

I ype 0 1  Residual Uilinleclanl Mainlamed tn Ulsirlbulion S ~ s i c m  Served b y  Plan[: W l i c e  chloilnc. 0 coniblncd chlorine Ichloiamnel: 
0 chlorine dioride 

(1 

151 



Department  of 
AA--.I.A--..,L. oer I -  ~IILS,O~,. 

Environmental Protection 

M o n t h l y '  Operat ion R e p o r t  f o r  P u b l i c  W a t e r  S y s t e m s  t h a t  U s e  G r o u n d  Water 
a n d  fo r  Consecut ive  Public W a t e r  Systems tha t  Treat Thei r  W a t e r  

INSTRUCTIONS: S e t  Page  5. 

I. GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION 
. -  

Waier System Infotmation 
*System Nam: Florida public  Utilities Comvilny PWS Identification No.: 2450364 . 
* S v r t m  Owner .. 

Nw: Florid a Publ ic  u t f l I t i_esA~w!r  __._.._.____- Telephone Ha.: 9041261-3663 
Adbesr: P.O. Box 418, 911 South 8 t h  S t r e e t  
City. F e r d i n a  Beach State: & Ztp Cade: 32035 
System Type: 61 conmnitl: 0 nontrmsient noncmmtniiy: 0 n o n m n w n i t y :  0 consecutive 
No. 01 Service Conneclioas at End of Reportinp Month: 6070 : -* Total Populauon Served a i  End of Reporting Month: 1 1 , 9 0 0  

Water Tteaimeni Plant Information 
0 Tiraiment Plant 

Nam: Number 2 Water Works Telephone No.: 9041277-1972 
Address: 2203 Ryan Road 
City: Fernandlna Bcech State: & Zip Code: 32034 

*Permitted Maximum Oay Capacity of Plant: 4 . 5  gpd: *Plant Category and Class per Rule 62.699.310(31 fA.C.: c .  
-Plant Operators: See Page 3. 

0 Tiraiment Plant 
Nam: Number 2 Water Works Telephone No.: 9041277-1972 
Address: 2203 Ryan Road 
City: Fernandlna Bcech State: & Zip Code: 32034 

*Permitted Maximum Oay Capacity of Plant: 4 . 5  gpd: *Plant Category and Class per Rule 62.699.310(31 fA.C.: c .  
-Plant Operators: See Page 3. 

I I .  

111. S U M M A R Y  OF USE, A T  WATER TREATMENT PLANT. OF POLYfUIEli CONTAINING ACRYLAMIDE, POLYMER CDIdTAlNlbJG 
EPICHLOROHYDRIN, AND/OR IfiGN ANG MANGANESE SEOUEST3ANT: Sez Page 4. 

I\'. S T A T E M E N T  BY LEADlCHlEi  W A T S  TREATMENT PLANT O P i R A T O R  

S U M M A R Y  OF DAILY WATER TREATMENT D A T A  FOR THE MONTI i IYEAR OF December 1997 : See Page 2 .  

1. the undersigned leadlchief operator of ihe water treatment plant listed in Part I o 1  this locm certify that, to the best 01 my knowledge and 
bdef, Ihe inlotmalion provided m ihis report ir true md accurate. 

Also. I certi ly that the lollowing additional operations records applicable IO this plant were prepued cach day a certified operator stalled o i  
viritd the @ant dlninq the repr i inq month 'kdicated on ihis t e p i  and that there recotds wil( be mriniained avrlable lor re& at  the plant 
site for MI less than live years: 

. 

. 
0 

. 

records 01 amounts ol chemicals used and churdcal k e d  rates: 
process perlormance records for coagulrtionlflocculatipn (e.4, souice water iempetatute. pH. twbidity. coloi. and alkalinity and process 
r f f l u tn i  pH and alkalinity in addition to chemical feed ratcsl: 
process performance records !or sedantat ion le,+ process elfluent turbidity and sludge volume producedl. 
process perlormance records lor filtration (e& process ellluent turbidity and color. number of filters in service. filtration ratts.-unit I l t e r  
run volumes, head losses. length 01 liltct runs, lrequency o l  tackwash. amunl 01 backwash waler used, duration 0 1  backwash. and 
backwash ratesl: 
process petlotnunce records lor lime:$oda ash roltening 1e.q.. source water ,and process ellluenl hardness in addition to records lor 
coagulaiion!flocrulrtion. sedimentation. i lnj  f ikationl, 
ptocers performance tecoids l o r  ion exchange soliming le 9.. leed and bypass Ilows. blend rate. and salt,and brine usedl; 
process perlormance records lo t  reverse osmosis 1e.g.. k e d .  product. and btine Ilows: feed pressure. temperrture. pH. conductivit\f. and 
iurbidiiy: ptoduci pH and conductivity; and brine pH and conductivity); and 
process perlormance records loc elecrrodialysis (e.9.. poltrip. leed temperature and total dissolved solids. product conductivity ana total 
dissolved solids, dilute llow raie. brine mdke4p. pressures. and volisfampsl. 

Charles I!. S h e l t o n  2 2 5 7  
S i q n a w e  and  D a t e  Name aad C e r i i l i c a i e  Number lpleare iype or p r i n i l  

152 



Day 01 + h ~ r r  Ouantity ol.Finirhed 

Month Operntion lgallonsl ' 
Uu Plant m Water Produced by Plant 

1,253,600 
6 

24 

, l o ~ c s l  flcsiduol , 
,. . Oisinlcccont r;': 
Concentration.mt 

Entry to Distribution 
Syrtrm Imggil' . 

2.4 
2.0 
1.6 
2.2 
2.2 
2.1 
1.9 
1.9 
2 . 2  a 

2 . 1  ... 
9 I 2 4  .1,128,200 
'0 I 24 1,067,000 

I 2  I 24 1 994.900 2.5 

I 24 \ 1,156,250 I 2.0 
; I ' 5  I 24 ! 1,156.250 I 2.0 

[ 17 I 24 I 1,137,100 I 1.8 

1 1  1 24 1,035,600 L . 1  

: 3  I 24 I -.839,100 2 a.0- 

I i6 I 24 I 1,190,500 I 1.8 

on Syrtcm 

Lowest Residual 
.Disinfectant,:; 

Comentr i t ion ..I 
.Total Colilorm. 

' .IV" . . 
s JWlPbQ POhIS 

. .  . .  
( :ReWrted 
.Xmargency 

' W ~ A l k r m a l  
. .ODerati I%b 
'Conditions . . '  

. .... 
I I 

5 0.3 
I 

I I ;I I 

I - 

I 
5 I 0.3 I 

I I-&- 
I I I 
I I I 
1 I I 
I I I 
I I I 
I 6 I 0.35' \ 
I I T I  
I I 

I 1 - 
xxx>:xx%xx ~ x x x x x x x x x x x  xxxxsxxx 
xxxxxcx>:x x > : x x x x x x x x x x s > :  I x%xx>:xxxxxx xxxx>:xxx 
>:xxxxxxxx xxxxxxxcxxcxxx~xx%xxxxxxxx  xxxx>:xxx 

16 

153 



SECTION 5 

Most recent Sanitary Survey and Inspection Report 



mrfda 
Publfc 
utilities 
co” FLORIDA PUBLIC UTILITIES COMPANY 

COMPANY CORRESPONDENCE FHW- 
DATE: ApRlL30, 1999 - 

TO: CERYL MARTIN 

FROM: PATRICK M. FOSTER P.E. 

SUBJECT: SECTION 5, ADDITIONAL, ENGINEERING INFORMATION 

Dear Ceryl: 

AU deficiencies identified as part of the Plant Inspection Report were corrected immediately, the 
department was notified of the corrections, and they are satisfied. 

Ifyou have any questions or desire fbrther information, please contact me at (904) 277-1957. 

Patrick M. Foster P.E. e+ ,Division Manager 

154 



David 6. S v u h s  
Secretary 

Department of 

Environmental Protection 
Northeast District 

7825 Baymeadows Way, Suite 8200 Jeb Bush 
Governor Jacksonville. Florida 32256-7590 

- February22, 1999 

Mi. John Mandrick 
Florida Public Utilities Company 
9 1 1 South 8TH Street 
Femandina Beach, Florida 32034 

Dear bh. Ivianarick: 

Nassau County-Potable Water 
Florida Public Utilities Company 
PWS ID. 2450364 

On February 18 1999, a field inspection was performed in the above referenced facility by Mr. Scott Trigg and 
myself The inspection was conducted with your and Mr. Carl Anderson's courteous assistance. 

During the inspection, a couple of small deficiencies were encountered. The Department is aware that the system 
, . :s in the middle of intensive remodeling and will recommend the following corrective actions to assure complete 

,ompliance with the Florida Administrative Code (F.A.C) Title 62. 

Plant # 1: 

1. At the time of inspection, the check valve at well # 15 was leaking. Please repair the leak a soon as 
possible (Rule 62-555.350, F.A.C.). 

2. Rule 62-555.3 15(2)(f), F.A.C. requires 2.11 suppliers of water to provide a smooth-nosed, down-turned 
raw water sampling tap. At the time of inspection, raw wger taps for the two existing wells were 
threaded Please remove the threads. 

Plant 2 

I At the time of inspection, well # 27 was a lealclng through the well vent Please take action to solve 
this problem (Rule 62-555 350, F A C ) 

2 fiule 62-555  3 15(2)(f), F A C requires all suppliers of water to provide a smooth-nosed. down-turned 
raw water samplins tap At the time of inspection, raw water taps for the two existing wells were 
threaded Please remove the threads 

-___ 

We appreciate your and Mr  Anderson's cooperation durin9 the inspection 

155 



Ir blandrick 
:bruary 22, 1999 
IgeTwo . 

- 
iclosed please find a copy of the inspectio; and the requested information regarding the 1999 chemical 
onitoring. .If I may be of hrther assistance to you, please contact me at (904) 448-4330, extension 332. 
lank you for your cooperation with Florida's Safe Drinking Water Act. 

cere1 y, 

r"9 L h  Tm-4A.- ct;-P Reyna E. m e r  
7 

i Potable Water Ensineer 

a,gM 
rrespondence File 

Nassau County Department of Health 



r. 

Department of 

Environmental Protection 
Jeb Bush 
Governor 

Northeast District 
7825 Baymeadows Way,  Sui te  6200 

Jacksonville, Florida 32256-7590 - 
David B. Svuhs 

Secreury 

PUBLIC WATER SYSTEM INSPECTION REPORT 

System Name: Florida Public Utilities (Plant # 1) Inspection Date: 071 18/99 
Loation: Atlantic and 1 Ith Street PWS ID: 245036491 

Phone No.: .261-3663 Olmer: Florida Public Utilities 
Address 91 1 South 8th Street, Femindina Beach. Florida. ZipCode: 32034 County: Nassau 
Certified Opentor: Charles Shelton Level & No.: 2257C 

Type of Systcm: Community Type of Inspection: Compliance 

INSPECTION RESULTS 
Selections inarked wvitli an X are unsatisfactory 

Referenced sections are from Title 62, Florida Administrative Code 

Aeration 555.350 
Auxiliary Power 555.320(6) 
Check Valve 555.330(3) 
Cross Connection 555.360 

- Chlorination (Disinfection) 555.350( 1) 